
AR20J升降工作平台 

零部件图册 

AR20J MOBILE ELEVATING WORK PLATFORMS PARTS 

CATALOG 

订货号:A2012J0WNK3NH7002 | 车  号:LWJAZ200*P0750010-LWJAZ200*P0750021 

临 工 重 机 股 份 有 限 公 司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 

 

 

配件与服务Spare parts and services 

        对于临工重机的机器所有者来说，只有临工重机配件和服务才能够使您的机器更好地保持原有的特性。 

        For the owner of the machines of LGMG,only the spare parts and services of LGMG can make your machine to better maintain the 

original features. 

        只有临工重机才能够为您提供完美匹配且优质纯正的配件和对您的机器了如指掌的专业维修人员。这样才能保证及其可持续

的高产能和更长的使用寿命。 

        Only LGMG is able to provide you with the perfect match of pure quality spare parts for your machine and knowledge of professional 

maintenance staff.Only in this way it can ensure sustainable high productivity and longer service life. 

 

AR20J升降工作平台零部件图册 

AR20J MOBILE ELEVATING WORK PLATFORMS PARTS CATALOG 

2024年2月 第1版 第1次印刷 

                                            2024-2 Version 1 Printed 1                                                    

临       工       重       机       股       份       有       限     公       司 

 L I N G O N G    H E A V Y    M A C H I N E R Y    C O . , L T D .  

  

                    地址：中国 · 山东省济南市高新区科嘉路2676号                          

             Add：2676 Kejia Road, high tech Zone, Jinan City, Shandong Province 

电话：86-0531-67601108                                                Tel：86-0531-67601108   

 传真：86-0531-67601108                                                 Fax：86-0531-67601108    

技术服务：86-0531-67605016                                           Web：WWW.LGMG.COM.CN        

 



 

 

 

 

前 言  FOREWORD 
  

       AR20J升降工作平台零部件图册，是为了方便用户使

用、维修和保养而绘制的，以供在使用过程中查阅及参

考，也可帮助用户了解本机的结构和装配关系。发动机

的零部件详见其随机资料，图册不再绘出。 

        本图册按系统划分绘制出了各零部件的图形及相

互装配关系。凡装机后不可拆卸的部件（如焊接件、铆

合件），只标出部件代号，不另列其组成零件。本图册

明细表采用中英文对照编排。 

        本图册根据AR20J标准配置编绘，其它非标准配置，

可参照执行，详情请咨询临工重机股份有限公司、或当

地经销商、或登录临工重机股份有限公司网站查询。随

着科技的进步，产品将会不断改进，故本图册的内容可

能会有部分与以后的产品不一致，恕不另行通知。敬请

用户在定购配件时，指明所购整车的出厂日期和编号。 

 

                                                                                                

                                                                    编者 

  

                                                                                                

                                                                 2024年2月 

  

  

        

  

 

 

  

          This parts catalog of AR20J mobile elevating work platforms is made 

for the convenience of users to use, repair and maintain the machine, 

which can be refered in the process of using. It can also help the users 

to be familiar with the structure and assembly relation of the machine. 

Parts of the engine are showed in details in its structure handbook, 

which are no longer contained in the catalog. 

    The catalog identifies drawings and assembly relations of different 

parts according to the system.Components which can not be taken 

apart, such as welding parts or riveted assemblies,are marked only by 

their code without the list of their consisting parts .The list in the 

catalog is arranged in Chinese and English. 

    This catalog is based on the AR20J standard product, which can be a 

reference for the other nonstandard products, for more information, 

please consult LGMG, the local dealer or LinGong website. With the 

advancement of technology, we will keep on improving the product, so 

some content in the catalog may be inconsistent with the future 

products, which will not notice the users. When ordering the spare 

parts, please be kindly inform us the manufacturing date and serial 

number of the machine. 

                                                                                                                  

    

                                       THE COMPILER 

                                       2024.2 

  

 





 

 

 

目录 CONTENTS 

 

A.  动力系统 Diesel engine system  

 A0100-2501002998.S1D 发动机总成  

 Engine assy ············································································· 12 

 A0100-4110705866 联轴器(10265)  

 Coupling ················································································ 16 

 A0100-2501002848.S1A 发动机传动系统  

 Engine drive system ····································································· 18 

 A0100-2501002908.S1C 发动机悬置系统  

 Engine mount system ····································································· 20 

 A0100-2501002907.S1E 发动机托盘配送总成  

 Engine tray delivered assembled ························································· 24 

 A0100-2501002999.S1B 发动机散热系统  

 Engine cooling installation ····························································· 26 

 A0100-4110703262 散热器总成M9115616(11133)  

 Raditor assembly ········································································ 28 

 A0100-2501003003.S1C 发动机燃油系统  

 Engine fuel systemengine fuel system ···················································· 30 

 A0100-2501003037.S1A 发动机进气系统  

 Engine intake system ···································································· 34 

 A0100-4110001498 空气滤清器G068663  

 Filter ·················································································· 38 

 A0100-2501003047.S1A 发动机排气系统  

 
. 

 

 

  
 1 



 

 

 

 

  
 2 

. 

 

 

 Engine exhaust system ··································································· 40 

 A0200-2502000285.S1C 燃油箱总成  

 Assembly ················································································ 42 

B.  驱动桥系统 Axle system  

 B0400-2504000834.S1A 前桥总成  

 Frongt bridge assemble ·································································· 46 

 B0500-2505000471.S1A 后桥总成  

 Rear bridge assemble ···································································· 48 

D.  底盘系统 Chassis system  

 D1600-2516005027.S1A 底盘总成  

 Chassis assembly ········································································ 52 

E.  制动系统 Brake system  

 E0600-2506000257.S1B 行车制动总成  

 Service brake assembly ·································································· 56 

 E0600-4120709376 差速制动转向控制阀ST5699-AB0B（10311）  

 Steering ctrl valve st5699-ab0b（10311） ·················································· 60 

 E0601-4120709376 差速制动转向控制阀ST5699-AB0B（11156）  

 Steering control valve st5699-ab0b（11156） ··············································· 62 

F.  转向系统 Steering system  

 F8200-2582000026.S1A 传动轴总成  

 Drive shaft assembly ···································································· 66 

H.  转台系统 Swing system  

 
. 



 

 

 
. 

 

 

 H2300-2523002547.S1C 转台总成  

 Turntable assy ·········································································· 70 

 H2300-2523001606.S1A 回转支承防护总成  

 Slewing bearing guard installation ······················································ 76 

 H2500-2525000149.S1C 回转机构总成  

 Slewing mechanism assy ·································································· 78 

 H2800-2528000486.S1A 配重总成  

 Counterweight assy ······································································ 80 

I.  覆盖件附件 Cover accessory  

 I2900-2529002586.S1A 覆盖件附件  

 Cover accessory ········································································· 84 

 I2900-2529002382.S1A 右机罩总成  

 Engine hood rh assembly ································································· 88 

 I2900-2529002623.S1A 左机罩总成  

 Left hood assembly ······································································ 92 

 I2900-2529000289.S1B 卡扣装配总成  

 Latch assy ·············································································· 94 

J.  臂架系统 Boom system  

 J2200-2522004474.S1A 臂架总成  

 Boom assembly ··········································································· 98 

 J2200-2522005866.S1A 连接支架合件  

 Connecting bracket fitting ······························································ 100 

 
. 

 

 

  
 3 



 

 

 

 

  
 4 

. 

 

 

 J2200-2522004295.S1E 折臂总成  

 Secondary assy ·········································································· 102 

 J2200-2522005883.S1A 下连杆合件Ⅰ  

 Lower connecting rod fitting ⅰ ·························································· 106 

 J2200-2522005879.S1A 上连杆合件Ⅱ  

 Upper connecting rod assy ⅱ ····························································· 108 

 J2200-2522005867.S1A 上连杆合件Ⅰ  

 Upper connecting rod fitting ⅰ ·························································· 110 

 J2200-2522005972.S1A 下连杆合件Ⅱ  

 Lower connecting rod fitting ⅱ ·························································· 112 

 J2200-2522004423.S1E 伸缩臂总成  

 Telescopic boom assy ···································································· 114 

 J2200-2522004506.S1A 基本臂总成  

 Assemble ················································································ 118 

 J2200-2522004424.S1A 基本臂合件  

 Base boom assembly ······································································ 120 

 J2200-2522004507.S1A 二节臂总成  

 1st boom assembly ······································································· 122 

 J2200-2522004722.S1D 二节臂合件  

 2nd boom subassy ········································································ 124 

 J2400-2524000562.S1A 拖链总成  

 Drag chain assembly ····································································· 126 

 
. 



 

 

 
. 

 

 

 J2700-2527000376.S1A 小臂总成  

 Jib assembly ············································································ 128 

 J2700-2527000370.S1A 小臂连接架合件  

 Assemble ················································································ 130 

K.  平台总成 Platform assembly  

 K2100-2521007553.S1B 平台总成  

 Platform assy ··········································································· 134 

 K2100-2521007416.S1B 平台框架合件  

 Platform framework assy ································································· 136 

 K2100-2521004048.S1E 平台支撑总成  

 Assembly ················································································ 140 

 K2100-2521005935.S1A 三角支架装配  

 Support assembly ········································································ 144 

 K2100-2521007248.S1A 平台半网  

 Platform half mesh ······································································ 146 

L.  液压系统 Hydraulic system  

 L0700-2507000901.S1E 行走液压总成  

 Traveling hyd assy ······································································ 150 

 L0900-4120709047 应急动力单元MD12200-01（10486）  

 Emergency power unit md12200-01（10486） ·················································· 156 

 L2500-4120709047 应急动力单元MD12200-01  

 Auxiliary hydraulic power ······························································· 158 

 
. 

 

 

  
 5 



 

 

 

 

  
 6 

. 

 

 

 L0800-2508001106.S1F 举升液压总成  

 Hydraulic lifting system ································································ 160 

 L0900-2509000372.S1D 转台液压总成  

 Turntable hyd assy ······································································ 166 

 L2700-4120705607 飞臂油缸（10570）  

 Jib cylinder ············································································ 172 

 L2700-4120707614 飞臂平衡阀ST8234-A000  

 Valve ··················································································· 174 

 L1000-2510000777.S1A 液压油箱总成  

 Hydraulic oil tank assembly ····························································· 176 

 L1000-2510000783.S1B 液压油箱配送总成  

 Oil tank ················································································ 178 

 L1100-2511000181.S1D 车桥摆动液压  

 Axle swing hydraulic assy ······························································· 182 

 L0900-4120711024 多路阀MX10-G4（10429）  

 Main valve mx10-g4（10429） ······························································· 188 

 L2300-4120001428 高压过滤器KGLB-0080005L  

 High-pressure filter kglb-0080005l ······················································ 190 

 L2700-4120710437 回转减速机FSA80-17A36（10392）  

 Swing reducer fsa80-17a36(10392) ························································ 192 

 L2700-4120707982 马鞍式摆动缸HBM95/180  

 Rotator ················································································· 198 

 
. 



 

 

 
. 

 

 

 L2700-4120709068 平台控制阀ST5745-AB00  

 Platform controller ····································································· 202 

 L1200-4120709550 上调平油缸（10570）  

 Adjust and level the oil cylinder ······················································· 204 

 L1200-4120709551 下调平油缸（10570）  

 Lwr leveling cylinder ··································································· 206 

 L2400-4120001549 调平平衡阀  

 Valve ··················································································· 208 

 L1200-2512000322.S1C 平台摆动液压总成  

 Hydraulicplatform assembly ······························································ 210 

 L2600-4120708648 浮动控制阀ST5698-A000  

 Valve ··················································································· 218 

 L2600-4120703386 浮动阀DCV20/1-0145  

 Valve ··················································································· 220 

 L2600-4120708714 浮动油缸100*50*94-350（10570）  

 Oscillate cylinder ······································································ 222 

 L1200-2512000256.S1A 过板接头组  

 Overboard joint group ··································································· 224 

 L1200-2512000255.S1A 拖链管夹总成  

 Clamp assembly ·········································································· 226 

 L7200-2572000107.S1A 液压发电机总成  

 Hyd generator assy ······································································ 228 

 
. 

 

 

  
 7 



 

 

 

 

  
 8 

. 

 

 

M.  电气系统 Electric system  

 M3100-2531002459.S1B 转台电气总成  

 Turntable elec assy ····································································· 234 

 M3100-2531002487.S1B 下控系统总成  

 Control box ············································································· 242 

 M3100-2531001859.S1A AR20JE下控箱配送总成  

 Ar20jeground control box distribution assembly ·········································· 246 

 M3300-2533001589.S1E 平台电气总成  

 Platform electrical system ······························································ 248 

 M3300-2533001594.S1C 平台防护总成  

 Platform protection assy ································································ 252 

 M3200-2521004246.S1B 安全棒总成  

 Anti-crushing rod assembly ······························································ 254 

 M3300-2533001591.S1A 上控系统总成  

 Control box ············································································· 256 

 M3300-2533001534.S1A 上控箱配送总成  

 Assembly ················································································ 260 

 M3600-2536000371.S1A GPS转接线  

 Gps wire ················································································ 262 

P.  标志与标示 Sign and logo  

 P3400-2534004386.S1B 标志与标识  

 Decal ··················································································· 266 

 
. 



 

 

 
. 

 

 

Q.  随机附件 Tool kit  

 Q0000-2500000572 原理图  

 Schematic diagram ······································································· 274 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
. 

 

 

  
 9 





 

 

 

A  动力系统 

DIESEL ENGINE SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
动力系统  

 Diesel engine system 12 
. 

 

 

  发动机总成  Engine assy 

 

 
 

 
. 

 

A0100-2501002998.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25010028481 发动机传动系统 Drive system N 1  

2 25010029081 发动机悬置系统 Engine bracket system Y 1  

3 25010029991 发动机散热系统 Engine cooling system N 1  

4 25010030371 发动机进气系统 Intake system N 1  

5 25010030471 发动机排气系统 Engine exhaust system N 1  

6 25010030031 发动机燃油系统 Engine fuel systemengine fuel system N 1  

7 4110705279 
发动机总成V2403-M-DI-E3B-LGL1T

（1J879-17000） 
Engine Y 1  

8 25010036281 预热继电器支架 Preheating relay bracket Y 1  

9 25010028981 散热器贴板焊合 Weldment Y 1  

10 25280001021 卡子胶条 Clamp rubber strip Y 1  

11 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 6  

12 4011011017 螺栓GB16674-M8*30flZnyc-8.8-480 Bolt gb16674-m8*30flznyc-8.8-480 Y 2  

13 4014010306 螺钉GB70.1-M6*40flZnyc-8.8-480 Screw Y 2  

14 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 8  

15 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 2  

16 25010028673 调节板 Adjustment plate Y 1  

17 25010032761 L型板68*70*120 Plate Y 1  

18 25230007353 拉锁固定板 Fastener fixing plate  Y 1  

19 4190709973 锁HC-A01（不锈钢） Lock hc-a01 (stainless steel) Y 1  

20 4190703890 D型销8*65带200mm链和钢片 D-pin 8*65 with 200mm chain and steel sheet Y 1  

21 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 2  

22 4011010747 螺栓GB5783-M6*16flZnyc-8.8-480 Bolt gb5783-m6*16flznyc-8.8-480 Y 2  

 
. 

 

动力系统  
 Diesel engine system 13 



 

 

 
动力系统  

 Diesel engine system 14 
. 

 

 

  发动机总成  Engine assy 

 

 
 

 
. 

 

A0100-2501002998.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011011104 螺栓GB16674-M10*35flZnyc-8.8-480 Bolt gb16674-m10*35flznyc-8.8-480  Y 2  

24 4011011116 螺栓GB5783-M5*10flZnyc-8.8 Bolt gb5783-m5*10flznyc-8.8  Y 1  

25 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 2  

26 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

27 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 15 



 

 

 
动力系统  

 Diesel engine system 16 
. 

 

 

  联轴器(10265)  Coupling 

 

 
 

 
. 

 

A0100-4110705866 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110705866001 尼龙盘RJ-LGGJ220412CA-1 Nylon disc Y 1  

2 4110705866002 铁芯RJ-LGGJ220412CA-2 Iron core Y 1  

3 4110705866003 键槽螺栓RJ-LGGJ220412CA-3 Bolt Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 17 



 

 

 
动力系统  

 Diesel engine system 18 
. 

 

 

  发动机传动系统  Engine drive system 

 

 
 

 
. 

 

A0100-2501002848.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25010028471 泵盖板 Plate Y 1  

2 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 11  

3 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 6  

4 4110705866 联轴器RJ-LGGJ220412CA Coupling Y 1  

5 4011011173 螺栓GB5786-M10*1.25*30flZnyc-10.9-480 Bolt gb5786-m10*1.25*30flznyc-10.9-480 Y 3  

6 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 19 



 

 

 
动力系统  

 Diesel engine system 20 
. 

 

 

  发动机悬置系统  Engine mount system 

 

 
 

 
. 

 

A0100-2501002908.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25010029075 发动机托盘配送总成 Engine tray distribution assy Y 1  

2 4011011473 螺栓GB5786-M12*1.25*35flZnyc-8.8-480 Bolt gb5786-m12*1.25*35flznyc-8.8-480 Y 6  

3 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 7  

4 25010015892 发动机前左支腿 Forming (stamping, etc.)engine front left outrigger Y 1  

5 4011011135 螺栓GB16674-M16*120flZnyc-10.9-480 Bolt gb16674-m16*120flznyc-10.9-480 Y 4  

6 25010009282 减震器垫片 Vibration isolator mounting gasket, φ70*5 Y 4  

7 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 4  

8 4013010302 螺母GB889.1-M16flZnyc-8-480 Bolt gb889.1-m16flznyc-8-480 Y 4  

9 4110703142 减震器MDS66-55 Absorber Y 8  

10 25010015932 发动机后支腿 Forming (stamping, etc.)engine rear outrigger Y 2  

11 4011011426 螺栓GB5786-M14*1.5*30flZnyc-8.8-480 Bolt gb5786-m14*1.5*30flznyc-8.8-480 Y 4  

12 4015010341 垫圈GB97.1-14flZnyc-300HV-480 Washer gb97.1-14flznyc-300hv-480  Y 4  

13 4011011430 螺栓GB5786-M10*1.25*35flZnyc-8.8-480 Bolt gb5786-m10*1.25*35flznyc-8.8-480 Y 1  

14 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 1  

15 25010015872 发动机前右支腿 Forming (stamping, etc.)engine front right outrigger Y 1  

16 25010016662 托盘限制套筒 Tray restraining sleeve Y 1  

17 25010016651 发动机托盘固定杆 Engine tray fixing rod, for tray limiting Y 1  

18 4014010357 螺钉GB70.1-M5*12flZnyc-8.8-480 Screw gb70.1-m5*12flznyc-8.8-480 Y 2  

19 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 2  

20 4011011657 螺栓GB5786-M12*1.25*40flZnyc-8.8-480 Bolt gb5786-m12*1.25*40flznyc-8.8-480 Y 1  

21 25010032871 挡块 Stop dog Y 1  

22 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 1  

 
. 

 

动力系统  
 Diesel engine system 21 



 

 

 
动力系统  

 Diesel engine system 22 
. 

 

 

  发动机悬置系统  Engine mount system 

 

 
 

 
. 

 

A0100-2501002908.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4014010359 螺钉GB70.3-M8×30flZnyc-8.8-480 Screw Y 1  

24 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 23 



 

 

 
动力系统  

 Diesel engine system 24 
. 

 

 

  发动机托盘配送总成  Engine tray delivered assembled 

 

 
 

 
. 

 

A0100-2501002907.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25240000041 轴套1.25＂*1.5＂*1.25＂ Shaft sleeve 1.25＂*1.5＂*1.25＂ Y 2  

2 25010029062 发动机托盘焊合 Welding engine tray Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 25 



 

 

 
动力系统  

 Diesel engine system 26 
. 

 

 

  发动机散热系统  Engine cooling installation 

 

 
 

 
. 

 

A0100-2501002999.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110703262 散热器总成M9115616 Raditor assembly Y 1  

2 25010006142 固定板 Forming (stamping, etc.)fixed plate Y 3  

3 25010006131 橡胶板 Protection rubber plate Y 1  

4 25010035141 固定板350*130*5 Fixing plate 350*130*5 Y 1  

5 25010028941 散热器支架 Bracket Y 1  

6 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 8  

7 4011010952 螺栓GB5783-M10*55flZnyc-8.8-480 Bolt gb5783-m10*55flznyc-8.8-480 Y 4  

8 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

9 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

10 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 4  

11 4017000009 喉箍JB8870-d50 Clamp Y 4  

12 25010004161 发动机进水管 Engine inlet pipe Y 1  

13 25010030381 发动机出水管34*5*390 Water hose Y 1  

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 27 



 

 

 
动力系统  

 Diesel engine system 28 
. 

 

 

  散热器总成M9115616(11133)  Raditor assembly 

 

 
 

 
. 

 

A0100-4110703262 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110703262001 封条散热器320472 Seal radiator Y 1  

2 4110703262002 导风罩6759461 Wind shield Y 1  

3 4110705155005 左防护圈6759779 Left guard ring Y 1  

4 4110703262004 右防护圈6759465 Right guard ring Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 29 



 

 

 
动力系统  

 Diesel engine system 30 
. 

 

 

  发动机燃油系统  Engine fuel systemengine fuel system 

 

 
 

 
. 

 

A0100-2501003003.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4017010173 喉箍JB8870-D16 Hose jb8870-d16 Y 7  

2 4049010263-001 燃油管LZB103-8*750-P Fuel hose lzb103-8*750-p Y 1  

3 4011011104 螺栓GB16674-M10*35flZnyc-8.8-480 Bolt gb16674-m10*35flznyc-8.8-480  Y 2  

4 4049010132-009 燃油管LZB103-8*450-P Fuel hose lzb103-8*450-p Y 1  

5 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 11  

6 25010018281 精滤支架 Forming (stamping, etc.)fine filter bracket Y 1  

7 4017000040 喉箍JB8870-d12 Hose clamp jb8870-d12 Y 3  

8 4049010114-008 燃油管LZB103-5*400-P Fuel hose lzb103-5*400-p Y 1  

9 25010004301 滤清器塞 Plug Y 1  

10 4011010754 螺栓GB16674-M6*12flZnyc-8.8 Bolt gb16674-m6*12flznyc-8.8 Y 2  

11 4011011631 螺栓GB5786-M12*1.25*20flZnyc-8.8-480 Bolt gb5786-m12*1.25*20flznyc-8.8-480 Y 2  

12 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 2  

13 4049010121-002 燃油管LZB103-8*1300-P Fuel hose lzb103-8*1300-p Y 1  

14 4011010712 螺栓GB16674-M10*30flZnyc-8.8-480 Bolt gb16674-m10*30flznyc-8.8-480 Y 7  

15 4041010653 管夹LGB169-B25*12.5 Clamp Y 2  

16 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 11  

17 4011011086 螺栓GB16674-M10*40flZny-8.8-480 Bolt gb16674-m10*40flzny-8.8-480  Y 2  

18 25010031791 油水分离器支架焊合 Welding Y 1  

19 25010031391 L型板45*55*130/3 Plate Y 1  

20 4049010268-001 燃油管LZB103-D8*3350-P Fuel hose lzb103-d8*3350-p Y 1  

21 4015000121 垫圈JB982-14 Washer jb982-14  Y 4  

22 4011011113 螺栓JB999-M14*1.5*32flZnyc-8.8-480 Bolt jb999-m14*1.5*32flznyc-8.8-480 Y 2  

 
. 

 

动力系统  
 Diesel engine system 31 



 

 

 
动力系统  

 Diesel engine system 32 
. 

 

 

  发动机燃油系统  Engine fuel systemengine fuel system 

 

 
 

 
. 

 

A0100-2501003003.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4049010266-001 燃油管LZB103-D5*2000-P Fuel hose lzb103-d5*2000-p Y 1  

24 4011011077 螺栓GB16674-M8*70flZnyc-8.8-480 Bolt gb16674-m8*70flznyc-8.8-480 Y 1  

25 4041002384 管夹LGB169-A25*12.5 Clamp Y 2  

26 25010032591 电子泵支架80*122*60 Plate Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 33 



 

 

 
动力系统  

 Diesel engine system 34 
. 

 

 

  发动机进气系统  Engine intake system 

 

 
 

 
. 

 

A0100-2501003037.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25010005982 护板 Plate Y 1  

2 25010005992 固定板 Plate Y 1  

3 25010006022 空滤支架 Bracket Y 1  

4 25010006081 发动机进气胶管 Hose Y 1  

5 25010013791 空滤抱箍垫块 
Air cleaner ferrule cushion block, for mounting air cleaner 

ferrule 
Y 1  

6 25010014391 6寸空滤抱箍 Welding, 6-inch air cleaner ferrule, for mounting air cleaner Y 1  

7 25010030391 进气口支架 Plate Y 1  

8 25010030501 进气钢管70*1.5*590 Tube Y 1  

9 25010030511 进气口胶管70*7 Tube Y 1  

10 25010030521 进气胶管 Tube Y 1  

11 25010030531 进气支架 Plate Y 1  

12 25550000931 U型螺栓-M6*82 Bolt Y 2  

13 4011010708 螺栓GB5783-M8*30flZnyc-8.8-480 Bolt gb5783-m8*30flznyc-8.8-480 Y 2  

14 4011010970 螺栓GB5783-M8*16flZnyc-8.8-480 Bolt gb5783-m8*16flznyc-8.8-480 Y 2  

15 4011010976 螺栓GB5783-M10*50flZnyc-8.8-480 Bolt gb5783-m10*50flznyc-8.8-480 Y 2  

16 4011011046 螺栓GB5783-M10*45flZnyc-8.8-480 Bolt gb5783-m10*45flznyc-8.8-480 Y 2  

17 4011011104 螺栓GB16674-M10*35flZnyc-8.8-480 Bolt gb16674-m10*35flznyc-8.8-480  Y 2  

18 4011011428 螺栓GB5786-M12*1.25*30flZnyc-8.8-480 Bolt gb5786-m12*1.25*30flznyc-8.8-480 Y 2  

19 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

20 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 5  

21 4014010119 螺钉GB70.1-M6*25flZnyc-8.8-480 Screw gb70.1-m6*25flznyc-8.8-480  Y 1  

22 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 8  

 
. 

 

动力系统  
 Diesel engine system 35 



 

 

 
动力系统  

 Diesel engine system 36 
. 

 

 

  发动机进气系统  Engine intake system 

 

 
 

 
. 

 

A0100-2501003037.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 2  

24 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 2  

25 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 2  

26 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 4  

27 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 2  

28 4017000013 喉箍JB8870-d90 Hoop jb8870-d90  Y 2  

29 4017000014 喉箍JB8870-d80 Hose clamp jb8870-d80 Y 3  

30 4110001403 机械式压差报警器RAXOO-2102 Mechanical differential pressure alarm raxoo-2102 Y 1  

31 4110001498 空气滤清器G068663 Air cleaner g068663 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 37 



 

 

 
动力系统  

 Diesel engine system 38 
. 

 

 

  空气滤清器G068663  Filter 

 

 
 

 
. 

 

A0100-4110001498 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110001498002 壳体R000666 Housing r000666 Y 1  

2 4110001498003 安全滤芯P822769 Inner filter element p822769 Y 1  

3 4110001498004 主滤芯P822768 Primary filter element p822768 Y 1  

4 4110001498005 后盖P834630 Rear cover p834630 Y 1  

5 4110001498006 排气阀P808427 Exhaust valve p808427 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 39 



 

 

 
动力系统  

 Diesel engine system 40 
. 

 

 

  发动机排气系统  Engine exhaust system 

 

 
 

 
. 

 

A0100-2501003047.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25010014991 上排气尾管 Weldment, upper tail pipe, engine Y 1  

2 25010030481 排气尾管45*1.5*371 Tube Y 1  

3 4110703281 消音器0592 Silencer Y 1  

4 25010005903 排气管 Exhaust pipe Y 1  

5 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 6  

6 4013010412 螺母GB6171-M10*1.25flZnyc-8-480 Nut gb6171-m10*1.25flznyc-8-480 Y 2  

7 25010001322 消音器支架 Bracket Y 1  

8 4190002630 T型抱箍φ188-φ196 T-anchor ear φ188-φ196 Y 2  

9 4120709367 T型抱箍Φ45 T-type clamp φ45 Y 1  

10 4011010743 螺栓GB5783-M8*25flZnyc-8.8-480 Bolt gb5783-m8*25flznyc-8.8-480 Y 7  

11 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

12 25010005911 垫片 Gasket Y 1  

13 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 4  

14 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 4  

15 4013010292 螺母GB6185-M10flZnyc-8.8-480 Nut gb6185-m10flznyc-8.8-480  Y 4  

16 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 6  

17 4013010314 螺母GB6185-M8flZnyc-8 Nut gb6185-m8flznyc-8 Y 3  

18 25560000861 放水管 Hose Y 1  

19 4017000010 喉箍JB8870-d20 Hose clamp jb8870-d20 Y 1  

       

       

       

 
. 

 

动力系统  
 Diesel engine system 41 



 

 

 
动力系统  

 Diesel engine system 42 
. 

 

 

  燃油箱总成  Assembly 

 

 
 

 
. 

 

A0200-2502000285.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4011011009 螺栓GB16674-M10*55flZnyc-8.8-480 Bolt gb16674-m10*55flznyc-8.8-480  Y 3  

2 4110706467 滚塑燃油箱总成LG02-RYX-013 Pe fuel tank Y 1  

3 4014010108 螺钉GB818-M5*14flZnyc-4.8-480 Screw gb818-m5*14flznyc-4.8-480 Y 5  

4 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 5  

5 4110703334 油量传感器104911004 Sensor of fuel oil level Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

动力系统  
 Diesel engine system 43 





 

 

 

B  驱动桥系统 

AXLE SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
驱动桥系统  

 Axle system 46 
. 

 

 

  前桥总成  Frongt bridge assemble 

 

 
 

 
. 

 

B0400-2504000834.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110705245 桥驱用355/55D625（右）灰色无痕轮胎总成 Tyre355/55d625-14ssm101（right）-bridge-gnm Y 1  

2 4110705388 前驱动桥-CA581494S Front driving axle Y 1  

3 25040006862 前桥连接车架 Plate Y 2  

4 25040006911 轴44.45*127 Shaft Y 2  

5 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 2  

6 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 6  

7 25200000641 插销 Pin，10*70 Y 2  

8 4011010763 螺栓GB5782-M20*100flZnyc-12.9-480 Bolt gb5782-m20*100flznyc-12.9-480 Y 4  

9 4015010338 垫圈GB97.1-20flZnyc-300HV-480 Washer gb97.1-20flznyc-300hv-480   Y 20  

10 4011011495 螺栓GB5782-M20*230flZnyc-10.9-480 Bolt gb5782-m20*230flznyc-10.9-480 Y 8  

11 4110705244 桥驱用355/55D625（左）灰色无痕轮胎总成 Tyre355/55d625-14ssm101（light）-bridge-gnm Y 1  

12 25040006902 车桥下固定安装板 Leakage protector mounting plate Y 2  

13 4013010401 螺母GB889.1-M20flZnyc-10-480 Nut gb889.1-m20flznyc-10-480 Y 8  

14 4014010453 螺钉GB70.1-M10*25flZnyc-8.8-480 Gb70.1-m10*25flznyc-8.8-480 Y 4  

       

       

       

       

       

       

       

       

 
. 

 

驱动桥系统  
 Axle system 47 



 

 

 
驱动桥系统  

 Axle system 48 
. 

 

 

  后桥总成  Rear bridge assemble 

 

 
 

 
. 

 

B0500-2505000471.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110705244 桥驱用355/55D625（左）灰色无痕轮胎总成 Tyre355/55d625-14ssm101（light）-bridge-gnm Y 1  

2 4011010763 螺栓GB5782-M20*100flZnyc-12.9-480 Bolt gb5782-m20*100flznyc-12.9-480 Y 4  

3 4015010338 垫圈GB97.1-20flZnyc-300HV-480 Washer gb97.1-20flznyc-300hv-480   Y 4  

4 4110705389 后驱动桥-CA581495S Rear driving axle Y 1  

5 4110705245 桥驱用355/55D625（右）灰色无痕轮胎总成 Tyre355/55d625-14ssm101（right）-bridge-gnm Y 1  

6 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

7 4014010339 螺钉GB70.1-M10*40flZnyc-8.8-480 Screw gb70.1-m10*40flznyc-8.8-480 Y 4  

8 25050004311 左后桥限位板焊合 Weldment,left rear axle limited plate Y 1  

9 25050003962 后桥限位块 Rear axle limited plate Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

驱动桥系统  
 Axle system 49 





 

 

 

D  底盘系统 

CHASSIS SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
底盘系统  

 Chassis system 52 
. 

 

 

  底盘总成  Chassis assembly 

 

 
 

 
. 

 

D1600-2516005027.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25160034651 浮动油缸销轴 Floating cylinder pin Y 2  

2 25160050263 底盘焊接 Chassis wldmt Y 1  

3 25160000401 橡胶套 Rubber gromet，30*36*12 Y 2  

4 25160035091 橡胶套Ⅲ Rubber sleeve Y 9  

5 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

6 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 2  

7 25110001502 尼龙垫块 Nylon spacer Y 1  

8 4011011466 螺栓GB5782-M8*70flZnyc-8.8-480 Bolt gb5782-m8*70flznyc-8.8-480 Y 2  

9 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 8  

10 4011010970 螺栓GB5783-M8*16flZnyc-8.8-480 Bolt gb5783-m8*16flznyc-8.8-480 Y 8  

11 25160034592 车架盖板 Frame cover plate Y 2  

12 25200000641 插销 Pin，10*70 Y 2  

13 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

14 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 2  

15 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 4  

16 4011010981 螺栓GB5783-M12*50flZnyc-8.8-480 Bolt gb5783-m12*50flznyc-8.8-480 Y 4  

17 25160034741 限位调节板 Limited adjusting plate Y 4  

18 25160034841 限位调节板Ⅱ Limited adjusting plate Y 2  

19 25050003954 后桥限位调节板 Plate Y 2  

20 4190707275 包边条492990-155mm Block gine Y 1  

21 25110001632 浮动阀护罩 Floating valve hood Y 1  

       

 
. 

 

底盘系统  
 Chassis system 53 





 

 

 

E  制动系统 

BRAKE SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
制动系统  

 Brake system 56 
. 

 

 

  行车制动总成  Service brake assembly 

 

 
 

 
. 

 

E0600-2506000257.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120708249-005 胶管F481CACF080804-1700 Hose 胶管f481cacf080804-1700 Y 1  

2 4120711009-001 胶管F481CACF101005-1400-PG600(弯头缠起） Hose f481cacf101005-1400-pg600 Y 1  

3 4120711010-001 胶管F481CACF101005-1500-PG650(弯头缠起） Hose f481cacf101005-1500-pg650 Y 1  

4 4120709263-015 胶管F481CACF101005-370 Pipe Y 1  

5 4120709263-016 胶管F481CACF101005-370 Pipe Y 1  

6 4120704980-034 软管F471TCCACF080804-940 Hose f471tccacf080804-940 Y 1  

7 4120709597-006 软管F481CACE101005-2300 Tube Y 1  

8 4120709587-005 软管F481CACE101005-850 Tube Y 1  

9 4120711783 软管F481CACE121205-850 Hose f481cace121205-850 Y 1  

10 4120711782 软管F481CACE121205-950 Hose f481cace121205-950 Y 1  

11 4120705075-007 软管F481CACF080804-1180 Hose assembly Y 1  

12 4120711781 软管FC402CACE121205-1800 Hose fc402cace121205-1800 Y 1  

13 4120711780 软管FC402CACE121205-2300 Hose fc402cace121205-2300 Y 1  

14 4120705461-006 软管FC402CACF101005-1050 Hose fc402cacf101005-1050 Y 1  

15 4120709916-002 软管FC402CACF121206-770 Hose fc402cacf121206-770 Y 1  

16 4120001168 三通接头EL10LOMDCF Three-way jiont Y 2  

17 4120706890 加高接头GE12LREDOMDCF-H60 Joint Y 2  

18 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

19 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

20 4120709376 差速制动转向控制阀ST5699-AB0B Diffrential braking steering control valve Y 1  

21 4190000698 接头EW08LOMDA3C Fitting ew08lomda3c Y 1  

22 4120001166 接头EW10LOMDCF Fitting ew10lomdcf Y 5  

 
. 

 

制动系统  
 Brake system 57 



 

 

 
制动系统  

 Brake system 58 
. 

 

 

  行车制动总成  Service brake assembly 

 

 
 

 
. 

 

E0600-2506000257.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 3  

24 4120001391 接头GE08LR3/8EDOMDCF Jiont Y 1  

25 4120001170 接头GE08LREDOMDCF Fitting ge08lredomdcf Y 3  

26 4120706852 接头GE08LREDOMDCF-H55 Joint ge08lredomdcf-h55 Y 1  

27 4120001165 接头GE10LR3/8EDOMDCF Fitting ge10lr3/8edomdcf Y 5  

28 4120709279 接头GE10LR3/8EDOMDCF-H60 Jiont Y 1  

29 4120001188 接头GE10LREDOMDCF Fitting ge10lredomdcf Y 2  

30 4120001224 接头GE12LREDOMDCF Fitting ge12lredomdcf Y 4  

31 4120709264 接头GEO10LM14*1.5OMDCF Joint Y 4  

32 4120708639 接头GEO12LM18*1.5OMDCF Joint Y 4  

33 4120704961 直通接头GE08L9/16UNFOMDCF Fitting, hydraulic ge08l9/16unfomdcf Y 1  

34 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 4  

35 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 4  

36 25060002551 阀安装板焊合 Plate Y 1  

       

       

       

       

       

       

       

       

 
. 

 

制动系统  
 Brake system 59 



 

 

 
制动系统  

 Brake system 60 
. 

 

 

  差速制动转向控制阀ST5699-AB0B（10311）  Steering ctrl valve st5699-ab0b（10311） 

 

 
 

 
. 

 

E0600-4120709376 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120704189003 电磁阀SV10-47A-0-N-0 Valve Y 1  

2 4120709376002 电磁阀SV08-30-0-N-00 Solenoid valve sv08-30-0-n-00 Y 1  

3 4120001545008 电磁阀E10N-31 Valve Y 1  

4 4120709376003 减压阀712S009-35 Pressure reducing valve 712s009-35 Y 1  

5 4120708299003 电磁阀 STS0-S08-01 Solenoid Y 1  

6 4120001573010 线圈4303712 Coil 4303712 Y 2  

7 4120001571010 线圈4303612 Coil 4303612 Y 1  

8 4120001545006 线圈S190-12DU-24S Valve Y 1  

9 4120001572008 线圈STR0A-C12-01 Coil str0a-c12-01 Y 1  

10 4129900116002 4BN-02WD Plug 4bn-02wd  Y 13  

11 4120709376001 阀块ST5699-A00BM Valve block st5699-a00bm Y 1  

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

制动系统  
 Brake system 61 



 

 

 
制动系统  

 Brake system 62 
. 

 

 

  差速制动转向控制阀ST5699-AB0B（11156）  Steering control valve st5699-ab0b（11156） 

 

 

 

 
 

 

 

 
. 

 

E0601-4120709376 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120709376004 阀块RTVB0196010 Valve block rtvb0196010 Y 1  

2 4120709376005 电磁阀RTSV10-47A-0-N-0 Solenoid valve rtsv10-47a-0-n-0 Y 1  

3 4120709376006 电磁阀RTSV08-30-0-N-00 Solenoid valve rtsv08-30-0-n-00 Y 1  

4 4120712477002 电磁阀RTSV10-34-0-N-00 Solenoid valve rtsv10-34-0-n-00 N 1  

5 4120712477003 减压阀RTPR10-32A-0-N-8 Pressure reducing valve rtpr10-32a-0-n-8 N 1  

6 4120709376007 电磁阀RTSV08-20-0-N-0 Solenoid valve rtsv08-20-0-n-0 Y 1  

7 4120711531 线圈RTS0812AR Coil rts0812ar Y 2  

8 4120712450013 线圈RTS1012AR Coil rts1012ar Y 3  

9 4129900116002 4BN-02WD Plug 4bn-02wd  Y 12  

10 4120704012007 挡圈RTCAV00205 Snap ring rtcav00205 Y 1  

11 4120709376008 保护塞01136008（G1/4） Plug 01136008（g1/4） Y 3  

12 4120704012006 保护塞01136009（G3/8） Plug 01136009（（g3/8）） Y 6  

       

       

       

       

       

       

       

       

       

       

 
. 

 

制动系统  
 Brake system 63 





 

 

 

F  转向系统 

STEERING SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
转向系统  

 Steering system 66 
. 

 

 

  传动轴总成  Drive shaft assembly 

 

 
 

 
. 

 

F8200-2582000026.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4011010879 螺栓GB5783-M10*30flZnyc-10.9-480 Bolt gb5783-m10*30flznyc-10.9-480 Y 16  

2 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 16  

3 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 6  

4 4011010864 停用-螺栓GB5783-M16*35flZnyc-10.9-480 Bolt Y 6  

5 4011011462 螺栓GB5783-M14*35flZnyc-10.9-480 Bolt gb5783-m14*35flznyc-10.9-480 Y 6  

6 4015010341 垫圈GB97.1-14flZnyc-300HV-480 Washer gb97.1-14flznyc-300hv-480  Y 6  

7 25820000251 分动箱右安装板焊合 Plate Y 1  

8 4110705803 分动箱CA588515S Gearbox Y 1  

9 25820000241 分动箱左安装板焊合 Plate Y 1  

10 4110705955 后传动轴LG82-HCDZ-1150 Rearshaft Y 1  

11 4011011163 螺栓GB5783-M8*25flZnyc-10.9-480 Bolt gb5783-m8*25flznyc-10.9-480 Y 12  

12 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 12  

13 4110705808 前传动轴LG82-QCDZ-610 Front driveshaft Y 1  

       

       

       

       

       

       

       

       

       

 
. 

 

转向系统  
 Steering system 67 





 

 

 

H  转台系统 

SWING SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
转台系统  

 Swing system 70 
. 

 

 

  转台总成  Turntable assy 

 

 
 

 
. 

 

H2300-2523002547.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25230025483 转台焊合 Turntable Y 1  

2 25230020372 左护板Ⅱ Plate Y 1  

3 4013010383 簧片螺母QC339-M8flZnyc-8-480 Reed nut qc339-m8flznyc-8-480   Y 22  

4 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 39  

5 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 30  

6 25230020361 左护板Ⅰ Plate Y 1  

7 25230025601 安装护板 Plate Y 1  

8 4011010743 螺栓GB5783-M8*25flZnyc-8.8-480 Bolt gb5783-m8*25flznyc-8.8-480 Y 10  

9 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 7  

10 25230000952 螺杆 Screw, φ12*80 Y 1  

11 25230002391 限位杆 Limit lever, φ45*190 Y 1  

12 25230000921 销轴 Pin, φ31.75*340 Y 1  

13 25230010641 垫板 Adjusting plate Y 3  

14 25230024791 护板安装支座 Protein plate welding Y 1  

15 4011010824 螺栓GB5783-M12*20flZnyc-8-480 Bolt gb5783-m12*20flznyc-8-480  Y 2  

16 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 8  

17 4014010441 螺钉GB70.1-M10*30flZnyc-8.8-480 Screw gb70.1-m10*30flznyc-8.8-480 Y 6  

18 25230022851 臂架垫板 Plate Y 1  

19 25230020472 配重连接板 Counterweight connecting plate Y 1  

20 4014010351 螺钉GB70.1-M10*55flZnyc-8.8-480 Screw Y 2  

21 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

22 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 18  

 
. 

 

转台系统  
 Swing system 71 



 

 

 
转台系统  

 Swing system 72 
. 

 

 

  转台总成  Turntable assy 

 

 
 

 
. 

 

H2300-2523002547.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 25230020432 折臂垫块 Block Y 1  

24 25250000083 安装板 Mounting plate Y 1  

25 25230021103 走线焊合 Asm Y 2  

26 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 2  

27 25230023321 垫块 Cushion block Y 1  

28 25230025491 右护板Ⅱ Plate Y 1  

29 25230020341 右护板Ⅰ Plate Y 1  

30 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 2  

31 25230016142 应急泵安装支架 Frame Y 1  

32 25230020422 销轴Ⅱ Pin Y 2  

33 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 2  

34 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 2  

35 25230024891 折弯板 Plate Y 1  

36 25230023031 转台小配重 Turntable counterweight Y 1  

37 25230023811 右盖板 Plate Y 1  

38 4011011433 螺栓GB5783-M16*30flZnyc-10.9-480 Bolt gb5783-m16*30flznyc-10.9-480 Y 2  

39 25200000641 插销 Pin，10*70 Y 3  

40 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 1  

41 25230026951 轴55*570 Axle 55*570 Y 1  

42 25230016061 回转支承防护总成 Slewing bearing protection assembly N 1  

43 25230025521 安装板 Plate N 1  

44 25230024961 安装护板 Plate Y 1  

 
. 

 

转台系统  
 Swing system 73 



 

 

 
转台系统  

 Swing system 74 
. 

 

 

  转台总成  Turntable assy 

 

 
 

 
. 

 

H2300-2523002547.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 25230025011 盖板支撑 Support Y 1  

46 4014010644 螺钉GB70.1-M20*55flZnyc-10.9-480 Screw gb70.1-m20*55flznyc-10.9-480 Y 4  

47 4015010338 垫圈GB97.1-20flZnyc-300HV-480 Washer gb97.1-20flznyc-300hv-480   Y 4  

48 4015010334 垫圈GB96.1-16flZnyc-300HV-480 Washer gb96.1-16flznyc-300hv-480  Y 2  

49 25220052191 插销 Bolt Y 1  

50 4011011117 螺栓GB5783-M16*40flZnyc-8.8 Bolt gb5783-m16*40flznyc-8.8  Y 1  

51 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 1  

52 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 2  

53 4015010286 垫圈GB96.1-12flZnyc-480 Washer gb96.1-12flznyc-480 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

转台系统  
 Swing system 75 



 

 

 
转台系统  

 Swing system 76 
. 

 

 

  回转支承防护总成  Slewing bearing guard installation 

 

 
 

 
. 

 

H2300-2523001606.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25230016081 回转右护板 Slewing reducer right guard plate Y 1  

2 25230016571 回转减速机护板 Slewing reducer guard plate Y 1  

3 25230016071 回转左护板 Slewing reducer left guard plate Y 1  

4 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 7  

5 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 10  

6 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 6  

7 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 3  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

转台系统  
 Swing system 77 



 

 

 
转台系统  

 Swing system 78 
. 

 

 

  回转机构总成  Slewing mechanism assy 

 

 
 

 
. 

 

H2500-2525000149.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4190706901 回转支撑QWD570.25 Roller swing Y 1  

2 4013010403 螺母GB6173-M14*1.5flZnyc-05 Nut gb6173-m14*1.5flznyc-05  Y 1  

3 4011011483 螺栓GB5783-M20*100flZnyc-10.9-480 Bolt gb5783-m20*100flznyc-10.9 Y 45  

4 4015010338 垫圈GB97.1-20flZnyc-300HV-480 Washer gb97.1-20flznyc-300hv-480   Y 44  

5 25250000112 调节垫片2 
Adjusting shim 2, for fixing slewing mechanism adjusting 

plate 
Y 1  

6 4013010377 螺母GB6170-M20flZnyc-10-480 Nut gb6170-m20flznyc-10-480 Y 1  

7 25250000021 过板接头 Bulkhead fitting  Y 1  

8 4030000065 油杯JB7940.1-M10*1 Grease fitting  jb7940.1-m10*1 Y 1  

9 25250000102 调节垫片 Adjusting shim, for fixing slewing mechanism adjusting plate Y 1  

10 4011011498 螺栓GB27-M20*65flZnyc-10.9-480 Bolt gb27-m20*65flznyc-10.9-480 Y 1  

11 4120710914 软管F481CACA080804-950 Tube f481caca080804-950 Y 1  

12 25250000071 直接头 Straight fitting, 14-17  Y 1  

13 4014010295 螺钉GB70.1-M20*80flZnyc-10.9-480 Screw Y 5  

14 25250001501 回转机构调节板 Adjusting plate Y 1  

15 4190000698 接头EW08LOMDA3C Fitting ew08lomda3c Y 1  

       

       

       

       

       

       

       

 
. 

 

转台系统  
 Swing system 79 



 

 

 
转台系统  

 Swing system 80 
. 

 

 

  配重总成  Counterweight assy 

 

 
 

 
. 

 

H2800-2528000486.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25280004853 配重 Structural part Y 1  

2 25280004843 尼龙垫块 Nylon cushion block Y 1  

3 4014010426 螺钉GB70.1-M10*80flZnyc-8.8-480 Screwgb70.1-m10*80flznyc-8.8-480 Y 4  

4 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

5 4011011550 螺栓GB5782-M30*100flZnyc-8.8-480 Bolt gb5782-m30*100flznyc-8.8-480 Y 3  

6 4015010372 垫圈GB96.1-30flZnyc-300HV-480 Washer gb96.1-30flznyc-300hv-480 Y 3  

7 4011010864 停用-螺栓GB5783-M16*35flZnyc-10.9-480 Bolt Y 2  

8 4015010334 垫圈GB96.1-16flZnyc-300HV-480 Washer gb96.1-16flznyc-300hv-480  Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

转台系统  
 Swing system 81 





 

 

 

I  覆盖件附件 

COVER ACCESSORY 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
覆盖件附件  

 Cover accessory 84 
. 

 

 

  覆盖件附件  Cover accessory 

 

 
 

 
. 

 

I2900-2529002586.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25290026231 左机罩总成 Left hood assembly N 1  

2 25290026254 左前安装板 Lh fr mounting plate N 1  

3 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 2  

4 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 16  

5 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 8  

6 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 10  

7 25290021971 左前机罩气弹簧371-506/1100N Assembling Y 2  

8 25290021981 右前机罩气弹簧487-602.5/1350N Assembling Y 2  

9 25290023821 右机罩总成 Engine hood rh assembly Y 1  

10 25290024571 拉扣安装板 Structural part Y 2  

11 25290002891 卡扣装配总成 Clip assembly Y 2  

12 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 46  

13 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 6  

14 25230011162 锁柱 Lock post Y 2  

15 25290023912 右前机罩锁支架焊合 Weldment, brkt engine hood lk fr rh Y 1  

16 4013010349 螺母GB6172.1-M10fLzncy-05-480 Nut gb6172.1-m10flzncy-05-480  Y 6  

17 25290020282 折弯板 Bending plate Y 2  

18 25290005903 减震垫 Forming (stamping, etc.), damping pad  Y 2  

19 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 2  

20 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 28  

21 4011011059 螺栓GB12-M8*30flZnyc-8.8-480 Bolt gb12-m8*30flznyc-8.8-480  Y 16  

22 25290018182 合页 Hinge Y 4  

 
. 

 

覆盖件附件  
 Cover accessory 85 



 

 

 
覆盖件附件  

 Cover accessory 86 
. 

 

 

  覆盖件附件  Cover accessory 

 

 
 

 
. 

 

I2900-2529002586.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011010708 螺栓GB5783-M8*30flZnyc-8.8-480 Bolt gb5783-m8*30flznyc-8.8-480 Y 12  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

覆盖件附件  
 Cover accessory 87 



 

 

 
覆盖件附件  

 Cover accessory 88 
. 

 

 

  右机罩总成  Engine hood rh assembly 

 

 
 

 
. 

 

I2900-2529002382.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25290013282 机罩小门 Door Y 1  

2 25290024581 胶条 Structural part Y 1  

3 4014010490 螺钉GB70.2-M5*10flZnyc-8.8-480 Screw gb70.2-m5*10flznyc-8.8-480 Y 4  

4 4015010345 垫圈GB96.1-5flZnyc-480 Washer gb96.1-5flznyc-480  Y 12  

5 4190707746 转子锁MS714-3 Rotor lock Y 1  

6 4014010131 螺钉GB70.1-M5*16flZnyc-8.8-480 Screw gb70.1-m5*16flznyc-8.8-480 Y 4  

7 4013010305 螺母GB889.1-M5flZnyc-8-480 Nut gb889.1-m5flznyc-8-480 Y 4  

8 25290018092 门锁安装板 Door,lock mounting plate Y 1  

9 25290022561 橡胶垫块 Rubber damper Y 2  

10 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 2  

11 4190706171 铰链CL219-4R-2 Hinge Y 2  

12 4014010593 螺钉GB70.1-M5*8flZnyc-8.8-480 Screw gb70.1-m5*8flznyc-8.8-480 Y 4  

13 25290023812 右机罩焊接总成 Weldment engine hood rh Y 1  

14 4013010386 螺母GB6177.1-M8flZnyc-8-480 Nut gb6177.1-m8flznyc-8-480 Y 2  

15 25290017621 手柄加强板垫块 Handle stiffening plate block Y 1  

16 4190003479 外手柄组件NBS714-26605010 Outer handle assembly nbs714-26605010 N 1  

17 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 2  

18 4011010726 螺栓GB5783-M8*40flZnyc-8.8-480 Bolt gb5783-m8*40flznyc-8.8-480  Y 2  

19 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

20 4190705114 特力马克锁单转子锁52334-01 Trimark single-rotor lock 52334-01 Y 1  

21 4014010125 螺钉GB818-M4*10flZnyc-4.8-480 Screw gb818-m4*10flznyc-4.8-480  Y 2  

22 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 2  

 
. 

 

覆盖件附件  
 Cover accessory 89 



 

 

 
覆盖件附件  

 Cover accessory 90 
. 

 

 

  右机罩总成  Engine hood rh assembly 

 

 
 

 
. 

 

I2900-2529002382.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 25290019901 球形扣 Ball buckle Y 1  

24 25290005903 减震垫 Forming (stamping, etc.), damping pad  Y 1  

25 4013010349 螺母GB6172.1-M10fLzncy-05-480 Nut gb6172.1-m10flzncy-05-480  Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

覆盖件附件  
 Cover accessory 91 



 

 

 
覆盖件附件  

 Cover accessory 92 
. 

 

 

  左机罩总成  Left hood assembly 

 

 
 

 
. 

 

I2900-2529002623.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4014010125 螺钉GB818-M4*10flZnyc-4.8-480 Screw gb818-m4*10flznyc-4.8-480  Y 2  

2 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 2  

3 25290019901 球形扣 Ball buckle Y 1  

4 25290026283 左机罩配送总成 Left hood distribution assembly Y 1  

5 4013010386 螺母GB6177.1-M8flZnyc-8-480 Nut gb6177.1-m8flznyc-8-480 Y 2  

6 25290017621 手柄加强板垫块 Handle stiffening plate block Y 1  

7 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 2  

8 4011010726 螺栓GB5783-M8*40flZnyc-8.8-480 Bolt gb5783-m8*40flznyc-8.8-480  Y 2  

9 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

10 4190003479 外手柄组件NBS714-26605010 Outer handle assembly nbs714-26605010 N 1  

11 4190705114 特力马克锁单转子锁52334-01 Trimark single-rotor lock 52334-01 Y 1  

12 25290019882 前机罩胶条 Front hood rubber strip Y 1  

13 25290005903 减震垫 Forming (stamping, etc.), damping pad  Y 1  

14 4013010349 螺母GB6172.1-M10fLzncy-05-480 Nut gb6172.1-m10flzncy-05-480  Y 1  

       

       

       

       

       

       

       

       

 
. 

 

覆盖件附件  
 Cover accessory 93 



 

 

 
覆盖件附件  

 Cover accessory 94 
. 

 

 

  卡扣装配总成  Latch assy 

 

 
 

 
. 

 

I2900-2529000289.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4110000028 橡胶拉钩 Rubber drag hook Y 1  

2 4016010175 销轴GB882-B5*40flZnyc-35-480 Pin gb882-b5*40flznyc-35-480 Y 1  

3 4013010360 螺母GB889.1-M4flZnyc-8-480 Nut gb889.1-m4flznyc-8-480 Y 3  

4 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 3  

5 25290002731 安装板 Mounting plate, rubber handle mounting plate Y 1  

6 4014010121 螺钉GB818-M4*20flZnyc-4.8-480 Screw gb818-m4*20flznyc-4.8-480 Y 3  

7 4016010174 开口销GB91-1.6*16flZnyc-Q235A-480 Pin gb91-1.6*16flznyc-q235a-480 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

覆盖件附件  
 Cover accessory 95 





 

 

 

J  臂架系统 

BOOM SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
臂架系统  

 Boom system 98 
. 

 

 

  臂架总成  Boom assembly 

 

 
 

 
. 

 

J2200-2522004474.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220044231 伸缩臂总成 Telescopic boom assembly N 1  

2 25220042951 折臂总成 Assembly N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 99 



 

 

 
臂架系统  

 Boom system 100 
. 

 

 

  连接支架合件  Connecting bracket fitting 

 

 
 

 
. 

 

J2200-2522005866.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220058551 轴套55*63*60 Sleeve 55*63*60 Y 4  

2 25220058731 连接支架焊合 Weldment of connecting bracket N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 101 



 

 

 
臂架系统  

 Boom system 102 
. 

 

 

  折臂总成  Secondary assy 

 

 
 

 
. 

 

J2200-2522004295.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4011010746 螺栓GB5783-M8*12flZnyc-8.8-480 Bolt gb5783-m8*12flznyc-8.8-480 Y 16  

2 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 16  

3 25220058661 连接支架合件 Connecting bracket fitting Y 1  

4 25200000641 插销 Pin，10*70 Y 1  

5 25220059721 下连杆合件Ⅱ Lower connecting rod fitting ⅱ Y 2  

6 25220044292 中枢盖板 Plate Y 2  

7 25220058581 连接支架上销轴55*333 Connecting bracket on the pin 55 * 333 Y 1  

8 25220058591 变幅油缸销轴Ⅰ55*265 Luffing cylinder pin i 55*265 Y 1  

9 4011010978 螺栓GB5783-M12*30flZnyc-8.8-480 Bolt gb5783-m12*30flznyc-8.8-480 Y 12  

10 25220044593 上枢盖板 Plate Y 2  

11 25220058541 连接支架下销轴55*348 Connecting bracket lower pin 55 * 348 Y 1  

12 25220057881 折臂上枢销轴 Axis pin Y 1  

13 25220058821 折臂中枢焊合 Folding arm central weldment Y 1  

14 25220059751 上连杆上销轴Ⅰ55*438 Folding arm pivot pin ⅰ 55 * 537 Y 1  

15 25220058511 折臂中枢销轴Ⅰ55*537 Folding arm pivot pin ⅰ 55 * 537 Y 3  

16 25220058831 下连杆合件Ⅰ Lower connecting rod fitting ⅰ Y 1  

17 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 9  

18 25220058651 下连杆销轴Ⅰ55*178 Lower connecting rod pin i 55 * 178 Y 3  

19 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 1  

20 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 1  

21 25220043101 调平油缸销轴Ⅰ Axis pin Y 1  

22 25220058761 折臂上枢焊合 Upper pivot weldment of folding arm Y 1  

 
. 

 

臂架系统  
 Boom system 103 



 

 

 
臂架系统  

 Boom system 104 
. 

 

 

  折臂总成  Secondary assy 

 

 
 

 
. 

 

J2200-2522004295.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 25220058671 上连杆合件Ⅰ Upper connecting rod fitting ⅰ Y 1  

24 25220058621 上连杆上销轴Ⅱ55*370 Upper connecting rod upper pin ii 55 * 370 Y 1  

25 25220058791 上连杆合件Ⅱ Upper connecting rod assy ⅱ Y 1  

26 25220000611 插销 Pin φ33-70 Y 12  

27 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 2  

28 25220043083 下连杆销轴Ⅰ Axis pin Y 2  

29 25220052191 插销 Bolt Y 10  

30 4011011690 螺栓GB5783-M16*35flZnyc-8.8-480 Bolt gb5783-m16*35flznyc-8.8-480 Y 10  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 105 



 

 

 
臂架系统  

 Boom system 106 
. 

 

 

  下连杆合件Ⅰ  Lower connecting rod fitting ⅰ 

 

 
 

 
. 

 

J2200-2522005883.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220058801 下连杆焊合Ⅰ Lower connecting rod welding ⅰ N 1  

2 25220058551 轴套55*63*60 Sleeve 55*63*60 Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 107 



 

 

 
臂架系统  

 Boom system 108 
. 

 

 

  上连杆合件Ⅱ  Upper connecting rod assy ⅱ 

 

 
 

 
. 

 

J2200-2522005879.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220058781 上连杆焊合Ⅱ Upper connecting rod welding ⅱ N 1  

2 25220058491 轴套55*63*47 Shaft sleeve 63 * 4 * 47 Y 2  

3 25220058551 轴套55*63*60 Sleeve 55*63*60 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 109 



 

 

 
臂架系统  

 Boom system 110 
. 

 

 

  上连杆合件Ⅰ  Upper connecting rod fitting ⅰ 

 

 
 

 
. 

 

J2200-2522005867.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220058691 上连杆焊合Ⅰ Upper connecting rod weldment ⅰ N 1  

2 25220058551 轴套55*63*60 Sleeve 55*63*60 Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 111 



 

 

 
臂架系统  

 Boom system 112 
. 

 

 

  下连杆合件Ⅱ  Lower connecting rod fitting ⅱ 

 

 
 

 
. 

 

J2200-2522005972.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220043304 下连杆焊合Ⅱ Lwr connecting rod wldmt ⅱ N 1  

2 25220059731 轴套45*53*40 Sleeve 45 * 53 * 40 Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 113 



 

 

 
臂架系统  

 Boom system 114 
. 

 

 

  伸缩臂总成  Telescopic boom assy 

 

 
 

 
. 

 

J2200-2522004423.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220045061 基本臂总成 Assemble N 1  

2 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 3  

3 4013010383 簧片螺母QC339-M8flZnyc-8-480 Reed nut qc339-m8flznyc-8-480   Y 3  

4 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 3  

5 25220047111 盖板焊合 Cover plate weldment Y 1  

6 25220042852 行程开关护罩 Plate Y 1  

7 4014010181 螺钉GB70.1-M6*12flZnyc-8.8-480 Screw gb70.1-m6*12flznyc-8.8-480 Y 8  

8 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 8  

9 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 13  

10 25200000641 插销 Pin，10*70 Y 2  

11 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 1  

12 25220044551 盖板胶条 Edge protector Y 1  

13 25220040231 轴35*265 Axle Y 1  

14 25220045071 二节臂总成 1st boom assembly N 1  

15 25220047151 走线梁支撑板焊合 Wiring beam supt plate weldment Y 1  

16 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 3  

17 4011011690 螺栓GB5783-M16*35flZnyc-8.8-480 Bolt gb5783-m16*35flznyc-8.8-480 Y 1  

18 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 1  

19 25220052191 插销 Bolt Y 1  

20 25220058841 轴55*213 Shaft 55 * 213 Y 1  

21 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 5  

22 25220042921 轴35*230 Axle Y 1  

 
. 

 

臂架系统  
 Boom system 115 



 

 

 
臂架系统  

 Boom system 116 
. 

 

 

  伸缩臂总成  Telescopic boom assy 

 

 
 

 
. 

 

J2200-2522004423.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 4  

24 4016010259 销GB91-2*20flZnyc-Q235A-480 Pin gb91-2*20flznyc-q235a-480 Y 1  

25 25220027831 压板 Plate Y 4  

26 25220047252 伸缩油缸调整垫片1mm Telescopic cylinder adjust shim Y 8  

27 25220049131 角度传感器护罩 Plate Y 1  

28 4015010323 挡圈JB4342-35flZnyc-65Mn-480 Snap ring jb4342-35flznyc-65mn-480  Y 2  

29 25220006662 垫圈35-2 Washer, 35*2  Y 2  

30 25220006652 轴35*215 Shaft, 35*215  Y 1  

31 25220047101 防尘压板 Dustproof pressing plate Y 2  

32 4013010388 螺母GB6177-M6flZnyc-8-480 Nut gb6177-m6flznyc-8-480 Y 12  

33 4011010757 螺栓GB16674-M6*20flZnyc-8.8 Bolt gb16674-m6*20flznyc-8.8  Y 12  

34 25220042883 侧防尘橡胶板 Side dustproof rubber plate Y 2  

35 25220042892 下防尘橡胶板 Lwr dustproof rubber plate Y 1  

36 25220044482 上防尘橡胶板 Upr dustproof rubber plate Y 1  

37 25220032571 左调整垫板 Plate Y 2  

38 25220032581 右调整垫板 Plate Y 2  

39 25220057921 伸缩油缸调整垫片2mm Telescopic cylinder adjust shim Y 4  

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 117 



 

 

 
臂架系统  

 Boom system 118 
. 

 

 

  基本臂总成  Assemble 

 

 
 

 
. 

 

J2200-2522004506.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220044243 基本臂合件 Base boom assembly N 1  

2 25220044461 滑块调整垫板5mm Plate Y 2  

3 25220003151 滑块垫板45-2 Slider pad 45-2 Y 6  

4 25220003141 滑块垫板45-1 Slider pad 45-1 Y 6  

5 25220003191 滑块45-23 Slider 45-23 Y 6  

6 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 16  

7 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 8  

8 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 8  

9 25220007631 滑块76-17.5 Slider 76-17.5 Y 2  

10 25220007641 76滑块垫板3mm 76 slider pad 3mm Y 2  

11 25220010711 滑块垫板76-120-2 Slider pad 76-120-2 Y 2  

12 25220010721 滑块垫板76-120-1 Slider pad 76-120-1 Y 2  

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 119 



 

 

 
臂架系统  

 Boom system 120 
. 

 

 

  基本臂合件  Base boom assembly 

 

 
 

 
. 

 

J2200-2522004424.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220015501 轴套50*58*50 Axle sleeve Y 2  

2 25220044253 基本臂焊合 Base boom weldment N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 121 



 

 

 
臂架系统  

 Boom system 122 
. 

 

 

  二节臂总成  1st boom assembly 

 

 
 

 
. 

 

J2200-2522004507.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220047222 二节臂合件 1st boom assembly N 1  

2 25220007631 滑块76-17.5 Slider 76-17.5 Y 2  

3 25220007611 76滑块垫板6mm 76 slider pad 6mm Y 2  

4 25220010711 滑块垫板76-120-2 Slider pad 76-120-2 Y 2  

5 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 16  

6 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 4  

7 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 8  

8 25220018571 滑块 Block Y 4  

9 25220045091 调整垫片 Plate Y 4  

10 25220002821 垫片 Shim, for fixing support plate  Y 4  

11 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 4  

12 25220003151 滑块垫板45-2 Slider pad 45-2 Y 2  

13 25220003211 滑块45-20 Slider 45-20 Y 2  

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 123 



 

 

 
臂架系统  

 Boom system 124 
. 

 

 

  二节臂合件  2nd boom subassy 

 

 
 

 
. 

 

J2200-2522004722.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25220044273 二节臂焊合 1st boom weldment N 1  

2 25220047231 轴套35*41*24.5 Axle sleeve Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 125 



 

 

 
臂架系统  

 Boom system 126 
. 

 

 

  拖链总成  Drag chain assembly 

 

 
 

 
. 

 

J2400-2524000562.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4190707535 拖链E2/3500_100_075_0-44节 Drag chain Y 1  

2 4014010359 螺钉GB70.3-M8×30flZnyc-8.8-480 Screw Y 2  

3 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 8  

4 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 8  

5 25240005841 卡子胶条-90-3 Clip rubber bar Y 3  

6 25240005633 上走线梁焊合 Assembly Y 1  

7 25240005851 调整垫片162*38*1 Plate Y 1  

8 4011010972 螺栓GB5783-M8*35flZnyc-8.8-480 Bolt gb5783-m8*35flznyc-8.8-480 Y 4  

9 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 4  

10 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 1  

11 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

12 25240005672 尼龙滚轮 Nylon idler wheel Y 1  

13 4011010947 螺栓GB5782-M10*130flZnyc-8.8-480 Bolt gb5782-m10*130flznyc-8.8-480  Y 1  

14 4014010658 螺钉GB70.3-M8*75flZnyc-8.8-480 Screw gb70.3-m8*75flznyc-8.8-480 Y 2  

15 25240005642 拖链支撑焊合 Drag chain supt weldment Y 1  

16 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 8  

17 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 8  

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 127 



 

 

 
臂架系统  

 Boom system 128 
. 

 

 

  小臂总成  Jib assembly 

 

 
 

 
. 

 

J2700-2527000376.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25270003702 小臂连接架合件 Assemble Y 1  

2 25270000581 轴35*200 Shaft 35*200 Y 2  

3 25200000641 插销 Pin，10*70 Y 8  

4 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 8  

5 4011010825 螺栓GB5782-M10*70flZnyc-8.8 Bolt gb5782-m10*70flznyc-8.8 Y 2  

6 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 8  

7 25270000462 上连杆 Welding, upper link  Y 1  

8 4011010953 螺栓GB12-M6*25flZnyc-8.8-480 Bolt gb12-m6*25flznyc-8.8-480 Y 4  

9 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 4  

10 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 4  

11 25240000381 护板 Guard plate, pipeline  Y 1  

12 25270000601 轴35*178 Shaft 35*178 Y 1  

13 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 2  

14 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 4  

15 25240000402 垫块 Cushion block, for jib limiting Y 2  

16 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

17 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 4  

18 25270000591 轴35*356 Shaft 25*356 Y 2  

19 25270000632 下连杆 Welding, lower link  Y 2  

20 25270000571 轴35*133 Shaft 35*133 Y 1  

21 4190707216 包边条492990-120mm Clip rubber bar Y 2  

       

 
. 

 

臂架系统  
 Boom system 129 



 

 

 
臂架系统  

 Boom system 130 
. 

 

 

  小臂连接架合件  Assemble 

 

 
 

 
. 

 

J2700-2527000370.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25270000441 轴肩轴套35*41*30 Shaft shoulder sleeve 35*41*30 Y 4  

2 25270000451 轴套35*41*54 Shaft sleeve 35*41*54 Y 2  

3 25270003711 小臂连接架焊合 Plate N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

臂架系统  
 Boom system 131 





 

 

 

K  平台总成 

PLATFORM ASSEMBLY 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
平台总成  

 Platform assembly 134 
. 

 

 

  平台总成  Platform assy 

 

 
 

 
. 

 

K2100-2521007553.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25210033691 U型螺栓 U-bolt, 35 Y 2  

2 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

3 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 8  

4 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 4  

5 25210040481 平台支撑总成 Platform support assembly  N 1  

6 25210074161 平台框架合件 Platform delivery assembly Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

平台总成  
 Platform assembly 135 



 

 

 
平台总成  

 Platform assembly 136 
. 

 

 

  平台框架合件  Platform framework assy 

 

 
 

 
. 

 

K2100-2521007416.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 4  

2 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 14  

3 25210058171 底板合件 Under welding Y 1  

4 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 22  

5 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 22  

6 4090100284 脚垫POF-40022 Foot pad Y 4  

7 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 4  

8 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 8  

9 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

10 25210059731 弧形护罩 Protect welding Y 1  

11 25210057401 隔套 Nylon Y 2  

12 25210057342 双头螺纹柱 Thread column Y 2  

13 25210059653 防护安装座 Protect welding Y 1  

14 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 12  

15 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 20  

16 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 20  

17 25210039571 U型抬杆 U-shaped lifting cross bar Y 1  

18 25210058331 U型抬杆 U type welding Y 1  

19 25210058361 门框焊接 Door welding Y 1  

20 4013010383 簧片螺母QC339-M8flZnyc-8-480 Reed nut qc339-m8flznyc-8-480   Y 22  

21 4190704822 平台工具盒LG21-GJH-01 Platform toolbox lg21-gjh-01 Y 1  

22 4014010252 螺钉GB70.1-M6*35flZnyc-8.8-480 Screwgb70.1-m6*35flznyc-8.8-480 Y 4  

 
. 

 

平台总成  
 Platform assembly 137 



 

 

 
平台总成  

 Platform assembly 138 
. 

 

 

  平台框架合件  Platform framework assy 

 

 
 

 
. 

 

K2100-2521007416.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011010757 螺栓GB16674-M6*20flZnyc-8.8 Bolt gb16674-m6*20flznyc-8.8  Y 4  

24 25210000821 文件盒 Manual box Y 1  

25 4190704978 平台用旋转门锁CCM-S501 Platform rotating lock Y 1  

26 4011010744 螺栓GB5783-M6*20flZnyc-8.8-480 Bolt gb5783-m6*20flznyc-8.8-480 Y 12  

27 25210051481 三开门防撞垫 Triple door crash cushion Y 2  

28 4190704561 穹顶封塞466860 Arch sealing plug Y 2  

29 25210074151 平台框架 Platform welding N 1  

30 4190001525 弹簧铰链X022 Spring hinge x022 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

平台总成  
 Platform assembly 139 



 

 

 
平台总成  

 Platform assembly 140 
. 

 

 

  平台支撑总成  Assembly 

 

 
 

 
. 

 

K2100-2521004048.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25210058973 平台支撑 Framework Y 1  

2 4014010363 螺钉GB70.1-M10*45flZnyc-8.8-480 Screw gb70.1-m10*45flznyc-8.8-480 Y 2  

3 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 2  

4 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

5 25210059301 防撞橡胶座 Rubber seat Y 1  

6 25210041111 过渡支架销轴 Transition bracket mounting pin, φ7*195*10 Y 2  

7 25210028164 摆动马达安装支架 Welding, swing motor mounting bracket  Y 1  

8 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 4  

9 25200008311 插销 Pin，6.5*46 Y 4  

10 4030000535 油杯JB7940.1-M6 Grease fitting jb7940.1-m6 Y 4  

11 25210028481 调整垫片 Adjusting shim, for fixing triangle bracket assembly, φ55*1 Y 8  

12 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 1  

13 25210041111 过渡支架销轴 Transition bracket mounting pin, φ7*195*10 Y 4  

14 4013010301 螺母GB889.1-M12flZnyc-8-480 Nut gb889.1-m12flznyc-8-480 Y 2  

15 4011010956 螺栓GB5782-M12×70flZnyc-8.8-480 Bolt gb5782-m12×70flznyc-8.8-480  Y 2  

16 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 2  

17 25210059352 三角支架装配 Triangle bracket assembly Y 2  

18 4014010444 螺钉GB70.1-M24*280flZnyc-10.9-480 Bolt gb70.1-m24*280flznyc-10.9-480 Y 1  

19 4015010364 垫圈GB97.1-24flZnyc-300HV-480 Washer gb97.1-24flznyc-300hv-480 Y 2  

20 4013010417 螺母GB889.1-M24flZnyc-10-480 Nut gb889.1-m24flznyc-10-480  Y 1  

21 4030100411 油杯防护帽-M6 Grease fitting protective cap-m6 Y 4  

22 25210059361 限位块 Limited block Y 1  

 
. 

 

平台总成  
 Platform assembly 141 



 

 

 
平台总成  

 Platform assembly 142 
. 

 

 

  平台支撑总成  Assembly 

 

 
 

 
. 

 

K2100-2521004048.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

24 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 2  

25 4014010420 螺钉GB70.1-M8*40flZnyc-8.8-480 Screw gb70.1-m8*40flznyc-8.8-480 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

平台总成  
 Platform assembly 143 



 

 

 
平台总成  

 Platform assembly 144 
. 

 

 

  三角支架装配  Support assembly 

 

 
 

 
. 

 

K2100-2521005935.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25210059342 三角支架焊接 Support welding Y 1  

2 25210028201 轴套30*25 Bushing Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

平台总成  
 Platform assembly 145 



 

 

 
平台总成  

 Platform assembly 146 
. 

 

 

  平台半网  Platform half mesh 

 

 
 

 
. 

 

K2100-2521007248.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4013010413 螺母GB923-M10flZnyc-10-480 Nut gb923-m10flznyc-10-480 Y 4  

2 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

3 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

4 25210033691 U型螺栓 U-bolt, 35 Y 2  

5 25210072442 旋转门半网焊合 Structural part Y 1  

6 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 32  

7 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 52  

8 4041010648 管夹LGB169-A35*12.5 Clip Y 16  

9 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 32  

10 25210072402 左后半网 Structural part Y 1  

11 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 12  

12 25210072422 中门半网 Structural part Y 1  

13 25210072412 右后半网 Structural part Y 1  

14 25210072432 侧门半网 Structural part Y 1  

15 4041002382 管夹LGB169-A30*12.5 Clamp Y 4  

16 25210072392 右前半网 Structural part Y 1  

17 25210072382 左前半网 Structural part Y 1  

       

       

       

       

       

 
. 

 

平台总成  
 Platform assembly 147 





 

 

 

L  液压系统 

HYDRAULIC SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
液压系统  

 Hydraulic system 150 
. 

 

 

  行走液压总成  Traveling hyd assy 

 

 
 

 
. 

 

L0700-2507000901.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4011010621 螺栓GB5783-M16*45flZnyc-12.9-480 Bolt gb5783-m16*45flznyc-12.9-480 Y 2  

2 4120709904 
行走变量泵

HP4VG60EP3DM1/RNSC0XF025DP-TT401 
Driver pump Y 1  

3 4015010287 垫圈GB97.1-16flZnyc-480 Washer gb97.1-16flznyc-480  Y 2  

4 25070009581 吸油钢管 Tube Y 1  

5 25090003601 回转固定板 Plate Y 1  

6 4120706885 直接头GE12LM18*1.5EDOMD Joint Y 1  

7 4011010978 螺栓GB5783-M12*30flZnyc-8.8-480 Bolt gb5783-m12*30flznyc-8.8-480 Y 2  

8 25090003611 回转限位板 Plate Y 1  

9 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 6  

10 4120707639 接头GE18LREDOMDA3C Fitting ge18lredomda3c Y 1  

11 4120710208 胶管F481CACF181510-530 Pipe Y 1  

12 4011011410 螺栓GB5783-M12*45flZnyc-10.9-480 Bolt gb5783-m12*45flznyc-10.9-480 Y 4  

13 4120710368-001 胶管GH506C96F201212-930（带O型圈） Hose gh506c96f201212-930 (w/ o-ring) Y 1  

14 4120709902 63行走马达A2FM63/61W-VAB027 Motor Y 1  

15 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 20  

16 4120710006 SAE分体式法兰片FHS63 Sae  flange  fhs63 Y 2  

17 4011010727 螺栓GB5783-M10*35flZnyc-8.8-480 Bolt gb5783-m10*35flznyc-8.8-480 Y 8  

18 4120710368 胶管GH506C96F201212-930(带O型圈） Pipe Y 1  

19 4120706945 直接头GE18LMEDOMD Joint Y 1  

20 4120002235 接头GE15LREDOMDCF Fitting ge15lredomdcf Y 1  

21 4120704957 直角接头EW20SOMDCF Right-angle fitting ew20somdcf  Y 4  

22 4120704960 直通接头GE20SREDOMDCF Fitting, hydraulic  ge20s15/17unomdcf Y 4  

 
. 

 

液压系统  
 Hydraulic system 151 



 

 

 
液压系统  

 Hydraulic system 152 
. 

 

 

  行走液压总成  Traveling hyd assy 

 

 
 

 
. 

 

L0700-2507000901.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 25090003642 中回安装板 Plate Y 2  

24 25090003671 中回固定板焊合 Plate Y 2  

25 4011010706 螺栓GB5783-M10*40flZnyc-8.8-480 Bolt gb5783-m10*40flznyc-8.8-480 Y 4  

26 4120709932 直接头GE18LM18×1.5EDOMD Throught joint ge18lm18×1.5edomd Y 1  

27 4129900311 过渡接头EW18LOMDA3C Nipple Y 1  

28 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

29 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 8  

30 4011010964 螺栓GB16674-M8*16flZnyc-8.8-480 Bolt gb16674-m8*16flznyc-8.8-480 Y 4  

31 4011011580 螺栓GB16674.1-M10*20flZnyc-10.9-480 Bolt gb16674.1-m10*20flznyc-10.9-480 Y 2  

32 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 4  

33 4120705457-002 软管F481CACE121206-600 Hose f481cace121206-600 Y 1  

34 4120705621 组合接头EW22LOMDCF Joint ew22lomdcf Y 1  

35 4120709918 直通接头GE20SM33×2EDOMD Through joint Y 2  

36 4120001428 高压过滤器KGLB-0080005L High-pressure filter kglb-0080005l Y 1  

37 4011010966 螺栓GB16674-M8*20flZnyc-8.8-480 Bolt gb16674-m8*20flznyc-8.8-480 Y 4  

38 4120706930 直接头GE12LM22*1.5EDOMDCF Joint Y 2  

39 4120705622 直接头GE22LM22*1.5EDOMDCF Joint ge22lm22*1.5edomdcf Y 1  

40 4120706150-001 软管F481CACE222212-1930 Hose f481cace222212-1930 Y 1  

41 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 2  

42 4120707550 接头EV20SOMDCF Jiont ev20somdcf Y 2  

43 4120708568 接头EV18LOMDCF Joint ev18lomdcf Y 1  

44 4120708697-009 胶管F481CACF121206-400 Hose f481cacf121206-400 Y 1  

 
. 

 

液压系统  
 Hydraulic system 153 



 

 

 
液压系统  

 Hydraulic system 154 
. 

 

 

  行走液压总成  Traveling hyd assy 

 

 
 

 
. 

 

L0700-2507000901.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4120710990 接头GE12LM18*1.5EDOMD-H65（加高圆台φ24） Joint ge12lm18*1.5edomd-h50 Y 1  

46 4120711094 直接头GE22LM33*2EDOMDCF Joint Y 1  

47 4120711517 胶管F481CACF181810-1360 Hose f481cacf181810-1360 Y 1  

48 4120711518 胶管GH506C91C202012-1240 Hose gh506c91c202012-1240 Y 1  

49 4120711519 胶管GH506C91C202012-900 Hose gh506c91c202012-900 Y 1  

50 4120711411 中央回转接头ZH0841A900-0000 Hydraulic rotary coupler Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 155 



 

 

 
液压系统  

 Hydraulic system 156 
. 

 

 

  应急动力单元MD12200-01（10486）  Emergency power unit md12200-01（10486） 

 

 
 

 
. 

 

L0900-4120709047 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120709047110 直流电机PR40200148 Dc motor pr40200148 Y 1  

2 4120712449001 联轴器PR40600072 Coupling pr40600072 Y 1  

3 4120712449002 中心阀块E04P0100000002 Center valve block e04p0100000002 Y 1  

4 4120711224006 直动式溢流阀PR40400207 Direct operated relief valve pr40400207 Y 1  

5 4120709047107 齿轮泵A01010420013 Pump Y 1  

6 4120706861009 垫圈G0205030008 Plain washer N 2  

7 4120706861010 螺钉G0202060537 Screw g0202060537 Y 2  

8 4120706861002 继电器连接线PR40800007 Wire N 1  

9 4120709047103 启动开关PR40800006（12V/250A） Start switch Y 1  

10 4120712449003 螺栓G0201040007（M5*6） Bolt g0201040007 (m5*6) Y 2  

11 4120709047101 继电器连接线PR40800053（25mm2×250mm） Wire Y 1  

12 4120703067011 单向阀PR20104034 Valve Y 1  

13 4120706861006 堵头E02A020800050 Plug e02a020800050 Y 1  

14 4120706861005 E堵头G0101020021 Plug N 2  

15 4120709047106 
六角法兰面螺栓G0201040003

（GB/T5789/M6×8/8.8） 
Bolt N 1  

16 4120709047102 烟斗形保护套/红色PR40800008 Protective sleeve N 4  

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 157 



 

 

 
液压系统  

 Hydraulic system 158 
. 

 

 

  应急动力单元MD12200-01  Auxiliary hydraulic power 

 

 
 

 
. 

 

L2500-4120709047 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120709047011 电机20101220020B（MD12200  12V  2.0kW） Electric machinery Y 1  

2 4120709047002 启动开关25000101202（DK0312A） Start switch Y 1  

3 4120709047003 联轴器70100100102Z（DCP-035） Coupling Y 1  

4 4120709047004 塑料堵头70412300101（PP-02  G1/4”） Plug Y 1  

5 4120709047005 铁堵头70410100108（SP-02E  G1/4” ） Plug Y 1  

6 4120709047006 溢流阀60120110400（RV-02） Overflow valve Y 1  

7 4120709047007 塑料堵头70412300201（PP-03   G3/8”） Plug Y 1  

8 4120709047008 内六角螺丝70800300116D（M8*90） Screw Y 1  

9 4120709047009 齿轮泵10622001001A（CBKL-G2200  2.0ml/） Pump Y 1  

10 4120709047010 单向阀60100110100（CV-01 &） Check  valve Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 159 



 

 

 
液压系统  

 Hydraulic system 160 
. 

 

 

  举升液压总成  Hydraulic lifting system 

 

 
 

 
. 

 

L0800-2508001106.S1F 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 4  

2 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 2  

3 4014010512 螺钉GB70.1-M6*50flZnyc-12.9-480 Screw gb70.1-m6*50flznyc-12.9-480 Y 2  

4 25220046761 垫块 Cushion block Y 1  

5 4120709543 主臂伸缩油缸80*60*4353-170 Extension cylinder Y 1  

6 4120712092 主臂变幅油缸115*75*1067-1953 Main boom luffing cylinder 115*75*1067-1953 Y 1  

7 4014010609 螺钉GB70.1-M8*80flZnyc-10.9-480 Screw gb70.1-m8*80flznyc-10.9-480 Y 8  

8 4120710965 变幅电磁阀ST5713-AB0F Counterbalance valve Y 2  

9 4120705901 接头EV12LOMD Joint ev12lomd Y 2  

10 4120001224 接头GE12LREDOMDCF Fitting ge12lredomdcf Y 4  

11 4014010345 螺钉GB70.1-M8*45flZnyc-10.9-480 Bolt gb70.1-m8*45flznyc-10.9-480 Y 4  

12 4120709014 伸缩平衡阀ST5465-A00A Counterbalance valve Y 1  

13 4120706923 直通接头GE15LR3/8EDOMDCF Joint Y 2  

14 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 3  

15 4120711432-001 软管F471TCCACA151208-8800-AS8000 Hose f471tccaca151208-8800-as8000 Y 1  

16 4120711430-001 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

17 4120709870 拉紧扣扎带ZD-L900-W25-LJK Ribbon zd-l900-w25-ljk Y 3  

18 4120712093 折臂变幅油缸150*95*651-1002 Folding arm luffing cylinder  150*95*651-1002 N 1  

19 4120711431-001 
胶管F471TCCACA121206-6100-AS4200（距一端

750缠起） 
Hose f471tccaca121206-6100-as4200 Y 1  

20 4120709578 加高接头GE15LREDOMDCF-H70 Joint ge15lredomdcf-h70 Y 1  

21 4129900308 接头EW15LOMDA3C Fitting ew15lomda3c Y 4  

22 4120002235 接头GE15LREDOMDCF Fitting ge15lredomdcf Y 1  

 
. 

 

液压系统  
 Hydraulic system 161 



 

 

 
液压系统  

 Hydraulic system 162 
. 

 

 

  举升液压总成  Hydraulic lifting system 

 

 
 

 
. 

 

L0800-2508001106.S1F 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 4  

24 4120706929 加高接头GE12LR1/2EDOMDCF-H65 Joint Y 2  

25 4120001373 接头GE12LR1/2EDOMDCF Fitting ge12lr1/2edomdcf Y 2  

26 4011010736 螺栓GB5782-M8*50flZnyc-8.8-480 Bolt gb5782-m8*50flznyc-8.8-480  Y 1  

27 25080000151 板 Pipe clamp2, for fixing hose  Y 1  

28 25080000143 管夹2 Pipe clamp2, for fixing hose  Y 2  

29 4120711770 
胶管F471TCCACE121206-2600-AS1700(弯头缠

起） 
Hose f471tccace121206-2600-as1700 Y 1  

30 4120711769 胶管F471TCCACE121508-1400-AS1300 Hose f471tccace121508-1450-as1350 Y 1  

31 4120711431 
胶管F471TCCACA121206-6100-AS4200（距一端

750缠起） 
Hose f471tccaca121206-6100-as4200 Y 1  

32 4120711430 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

33 4120711432 软管F471TCCACA151208-8800-AS8000 Hose f471tccaca151208-8800-as8000 Y 1  

34 4120711769-001 胶管F471TCCACE121508-1400-AS1300 Hose f471tccace121508-1450-as1350 Y 1  

35 4120711770-001 
胶管F471TCCACE121206-2600-AS1700(弯头缠

起） 
Hose f471tccace121206-2600-as1700 Y 1  

36 4120708933 直通接头GE15LR3/8EDOMDCF-H75 Jonit Y 1  

37 4120706890 加高接头GE12LREDOMDCF-H60 Joint Y 1  

38 25080011131 管夹 Clip Y 2  

39 25080011142 管夹压板 Plate Y 1  

40 4011010997 螺栓GB5783-M6*40flZnyc-8.8-480 Bolt gb5783-m6*40flznyc-8.8-480 Y 2  

41 25080010942 管夹 Clamp Y 2  

42 25080010952 压板 Plate Y 1  

43 25080011082 固定圆钢 Steel Y 1  

44 25230022412 固定圆钢 Asm Y 1  

 
. 

 

液压系统  
 Hydraulic system 163 



 

 

 
液压系统  

 Hydraulic system 164 
. 

 

 

  举升液压总成  Hydraulic lifting system 

 

 
 

 
. 

 

L0800-2508001106.S1F 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4011010995 螺栓GB5782-M8*75flZnyc-8.8-480 Bolt gb5782-m8*75flznyc-8.8-480  Y 2  

46 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 4  

47 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 165 



 

 

 
液压系统  

 Hydraulic system 166 
. 

 

 

  转台液压总成  Turntable hyd assy 

 

 
 

 
. 

 

L0900-2509000372.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120708568 接头EV18LOMDCF Joint ev18lomdcf Y 1  

2 4120711317-001 胶管F481CACE101005-470 Hose assembly Y 1  

3 4120001188 接头GE10LREDOMDCF Fitting ge10lredomdcf Y 1  

4 4011011038 螺栓GB5783-M12*25flZnyc-8.8-480 Bolt gb5783-m12*25flznyc-8.8-480 Y 1  

5 4015010286 垫圈GB96.1-12flZnyc-480 Washer gb96.1-12flznyc-480 Y 1  

6 25090003711 主阀安装板 Plate Y 1  

7 4120711024 多路阀MX10-G4 Valve Y 1  

8 4120001428 高压过滤器KGLB-0080005L High-pressure filter kglb-0080005l Y 1  

9 4120710437 回转减速机FSA80-17A36 Rotate drive hub fsa80-17a36 Y 1  

10 4011010962 螺栓GB5783-M14*45flZnyc-10.9-480 Bolt gb5783-m14*45flznyc-10.9-480  Y 1  

11 4015010341 垫圈GB97.1-14flZnyc-300HV-480 Washer gb97.1-14flznyc-300hv-480  Y 1  

12 4120001391 接头GE08LR3/8EDOMDCF Jiont Y 1  

13 4120709790 加高接头GE08LR3/8EDOMDCF-H55 Joint ge08lr3/8edomdcf-h55 Y 1  

14 4120710456-001 软管FOSD150CACF282816-860 Pipe fosd150cacf282816-860 Y 1  

15 4120709212-001 软管F471TCCACF080804-700 Pipe assembly Y 1  

16 4120001170 接头GE08LREDOMDCF Fitting ge08lredomdcf Y 1  

17 4120709047 应急动力单元MD12200-01 Auxiliary hydraulic power Y 1  

18 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 1  

19 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 1  

20 4120706440 过滤接头1CB-18-06-40目 Filter fitting 1cb-18-06-40 meshes Y 1  

21 4120001166 接头EW10LOMDCF Fitting ew10lomdcf Y 1  

22 4120707172-006 胶管F481CACE121206-460 Hose assembly Y 1  

 
. 

 

液压系统  
 Hydraulic system 167 



 

 

 
液压系统  

 Hydraulic system 168 
. 

 

 

  转台液压总成  Turntable hyd assy 

 

 
 

 
. 

 

L0900-2509000372.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4120706945 直接头GE18LMEDOMD Joint Y 1  

24 4129900311 过渡接头EW18LOMDA3C Nipple Y 1  

25 4120711522-001 胶管F471TCCA19181210-550（带O型圈） Hose f471tcca19181210-550 (w/ o-ring) Y 1  

26 4120704423-001 胶管F481CACA080804-1850 Hose Y 1  

27 4120001177 接头GE08L7/16UNFOMDCF Fitting ge08l7/16unfomdcf  Y 1  

28 4120000865 SAE对开法兰FL-12Z Flange Y 1  

29 4120704907 接头GE28LR3/4EDOMDCF Fitting ge28lr3/4edomdcf Y 1  

30 4120705621 组合接头EW22LOMDCF Joint ew22lomdcf Y 1  

31 4120708355 单向阀SY-RZ-L22-G3/4-0.5 Valve Y 1  

32 4190000698 接头EW08LOMDA3C Fitting ew08lomda3c Y 1  

33 4011010964 螺栓GB16674-M8*16flZnyc-8.8-480 Bolt gb16674-m8*16flznyc-8.8-480 Y 1  

34 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 1  

35 4120705346-001 软管F481CACE181810-2000 Pipef481cace181810-2000 N 1  

36 4120707096 三通接头ET18LOMDCF Three-way nipple Y 1  

37 4120708353 直接头GE18L3/4UNFOMDCF Joint Y 1  

38 4120005128 法兰总成FL-20 Flange half Y 1  

39 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 1  

40 4120704961 直通接头GE08L9/16UNFOMDCF Fitting, hydraulic ge08l9/16unfomdcf Y 1  

41 4120706274-005 软管FC402CACF080804-2150 Pipe Y 1  

42 4120706274-004 软管FC402CACF080804-2150 Pipe Y 1  

43 4120711030 
胶管FOSD150CA19（H145）282016-1900（带O型

圈） 
Pipe Y 1  

44 4120709541 开式变量泵HP5V28/AV10RB2S1MA-L1-LG02 Piston pump Y 1  

 
. 

 

液压系统  
 Hydraulic system 169 



 

 

 
液压系统  

 Hydraulic system 170 
. 

 

 

  转台液压总成  Turntable hyd assy 

 

 
 

 
. 

 

L0900-2509000372.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 1  

46 4011010490 螺栓GB5783-M12*35flZnyc-10.9-480 Bolt gb5783-m12*35flznyc-10.9-480 Y 1  

47 4011010966 螺栓GB16674-M8*20flZnyc-8.8-480 Bolt gb16674-m8*20flznyc-8.8-480 Y 1  

48 25090003171 过滤器安装板 Plate Y 1  

49 4011010708 螺栓GB5783-M8*30flZnyc-8.8-480 Bolt gb5783-m8*30flznyc-8.8-480 Y 1  

50 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 1  

51 4120704468-001 胶管F481CACE181810-700 Hose Y 1  

52 4120707922 直接头GE10LM22*1.5EDOMDCF Joint Y 1  

53 4120706930 直接头GE12LM22*1.5EDOMDCF Joint Y 1  

54 4120711004-001 胶管F471TCCACE221810-2100 Pipe Y 1  

55 25200012641 卡子胶条-360-10 Clip rubber bar Y 1  

56 4190000208 三通接头EL08LOMDA3C Tee fitting el08lomda3c  Y 1  

57 25080012121 管夹30×40×80 Clamp Y 1  

58 25090003731 管夹压板40×80×3 Plate Y 1  

59 25090003751 管夹80*40*22 Clamp Y 1  

60 25090003761 管夹104*42*40 Clamp Y 1  

61 25090003771 管夹压板3*40*104 Plate Y 1  

62 25090003801 防护罩 Shield Y 1  

63 4011010970 螺栓GB5783-M8*16flZnyc-8.8-480 Bolt gb5783-m8*16flznyc-8.8-480 Y 1  

64 4011010989 螺栓GB5782-M8*60flZnyc-8.8-480 Bolt gb5782-m8*60flznyc-8.8-480  Y 1  

65 4011011002 螺栓GB5782-M8*100flZnyc-8.8-480 Bolt gb5782-m8*100flznyc-8.8-480  Y 1  

       

 
. 

 

液压系统  
 Hydraulic system 171 



 

 

 
液压系统  

 Hydraulic system 172 
. 

 

 

  飞臂油缸（10570）  Jib cylinder 

 

 
 

 
. 

 

L2700-4120705607 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120705607002 飞臂油缸密封件包24A301730S Jib cylinder Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 173 



 

 

 
液压系统  

 Hydraulic system 174 
. 

 

 

  飞臂平衡阀ST8234-A000  Valve 

 

 
 

 
. 

 

L2700-4120707614 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120704653001 平衡阀S31VTNP0404D000 Balance valve st8057-a02c N 2  

2 4120001159010 M6阻尼STTY002-0.6 M6 damper stty002-0.6 Y 2  

3 4129900116002 4BN-02WD Plug 4bn-02wd  Y 4  

4 4120002399 O型圈10.77*2.62 O-ring 10.77*2.62 Y 2  

5 4120707614001 阀块 ST8234-A000M Manifold Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 175 



 

 

 
液压系统  

 Hydraulic system 176 
. 

 

 

  液压油箱总成  Hydraulic oil tank assembly 

 

 
 

 
. 

 

L1000-2510000777.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4013010301 螺母GB889.1-M12flZnyc-8-480 Nut gb889.1-m12flznyc-8-480 Y 2  

2 25100003302 滤清器护板 Forming (stamping, etc.),  cleaner guard plate,  Y 1  

3 4011010979 螺栓GB5783-M12*40flZnyc-8.8-480 Bolt gb5783-m12*40flznyc-8.8-480 Y 2  

4 4011011061 螺栓GB16674-M5*16flZnyc-8.8-480 Bolt gb16674-m5*16flznyc-8.8-480 Y 2  

5 4015010286 垫圈GB96.1-12flZnyc-480 Washer gb96.1-12flznyc-480 Y 4  

6 4120710008 堵头VSTI18×1.5EDCF Plug vsti18×1.5edcf Y 1  

7 4120703560 接头1CM-36-48WD Joint Y 1  

8 4120000534 过渡接头EW28LOMDA3C Transition fitting ew28lomda3c Y 1  

9 25100007832 液压油箱配送总成 Oil tank Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 177 



 

 

 
液压系统  

 Hydraulic system 178 
. 

 

 

  液压油箱配送总成  Oil tank 

 

 
 

 
. 

 

L1000-2510000783.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25100005731 放油孔盖 Oil inlet hole cover N 1  

2 25100006921 钢管总成 Pipe assembly Y 1  

3 25100007841 液压油箱焊合总成 Oil tank N 1  

4 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 6  

5 4011011038 螺栓GB5783-M12*25flZnyc-8.8-480 Bolt gb5783-m12*25flznyc-8.8-480 Y 4  

6 4011011079 螺栓GB5782-M6*65flZnyc-8.8 Bolt gb5782-m6*65flznyc-8.8 Y 2  

7 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 2  

8 4014010655 螺钉GB70.1-M12*30flZnyc-8.8-480 Screw gb70.1-m12*30flznyc-8.8-480 Y 4  

9 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 6  

10 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 2  

11 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 2  

12 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 8  

13 4030000134 O形圈GB3452.1-100*3.55G O-ring gb3452.1-100*3.55g Y 1  

14 4030000619 O形圈GB3452.1-109*3.55G O-ring gb3452.1-109*3.55g Y 1  

15 4120000669 环形磁铁LG03-CT58*20*13 Ring magnet lg03-ct58*20*13 Y 1  

16 4120001419 回油过滤器 Renturn filter Y 1  

17 4120001427 空气滤清器EF2-32 Air cleaner ef2-32 Y 1  

18 4120002398 堵头4MN-14WD Plug 4mn-14wd Y 1  

19 4120703560 接头1CM-36-48WD Joint Y 1  

20 4120703948 液位计YWZ-250T Level gauge ywz-250t Y 1  

21 4120704063 管夹TLPG-430 Clamp Y 1  

22 4120704109 盖板TL-G4 Cover plate Y 1  

 
. 

 

液压系统  
 Hydraulic system 179 



 

 

 
液压系统  

 Hydraulic system 180 
. 

 

 

  液压油箱配送总成  Oil tank 

 

 
 

 
. 

 

L1000-2510000783.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4120707032 堵头VSTI18*1.5OR Plug Y 2  

24 4120711096 自封式吸油过滤器TFF-250×100 Hydraulic fluid filter N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 181 



 

 

 
液压系统  

 Hydraulic system 182 
. 

 

 

  车桥摆动液压  Axle swing hydraulic assy 

 

 
 

 
. 

 

L1100-2511000181.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120705901 接头EV12LOMD Joint ev12lomd Y 1  

2 4120704923 软管F471TCCACA121206-460 Hosef471tccaca121206-460，floating balance valve Y 1  

3 4120001170 接头GE08LREDOMDCF Fitting ge08lredomdcf Y 1  

4 4120709123 软管F481CACA101005-750 Hose assembly Y 1  

5 4120704913 接头GE12LR1/4EDOMDCF Fitting ge12lr1/4edomdcf Y 5  

6 4120001294 接头WEE10LR1/2OMDCF Jiont Y 1  

7 4120000619 三通接头EL12LOMDA3C Tee fitting el12lomda3c  Y 1  

8 4120001391 接头GE08LR3/8EDOMDCF Jiont Y 2  

9 4120707234 胶管F481CACF121206-1200 Hose assembly Y 1  

10 4120705178 软管F481CACA080804-450 Hose assembly Y 1  

11 4120709122 软管F481CACF101005-1250 Hose assembly Y 1  

12 4120001168 三通接头EL10LOMDCF Three-way jiont Y 2  

13 25110001661 直通隔板接头SV10LOMD Straight spacer fitting Y 2  

14 4013010519 螺母GB6173-M16*1.5flZnyc-05-480 Nut gb6173-m16*1.5flznyc-05-480 Y 2  

15 4120706712 软管F481CACF121206-1500 Pipe f481cacf121206-1500 Y 1  

16 4120001224 接头GE12LREDOMDCF Fitting ge12lredomdcf Y 5  

17 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 3  

18 25110001482 拉杆 Wire rod Y 1  

19 4016010252 销轴GB882-B6*28flZnyc-35-480 Pin gb882-b6*28flznyc-35-480 Y 2  

20 4016010259 销GB91-2*20flZnyc-Q235A-480 Pin gb91-2*20flznyc-q235a-480 Y 2  

21 4013010530 螺母GB6172.1-M8flZnyc-05-480 Nut gb6172.1-m8flznyc-05-480 Y 2  

22 25110000231 连杆链接头 Strap joint Y 2  

 
. 

 

液压系统  
 Hydraulic system 183 



 

 

 
液压系统  

 Hydraulic system 184 
. 

 

 

  车桥摆动液压  Axle swing hydraulic assy 

 

 
 

 
. 

 

L1100-2511000181.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 6  

24 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 3  

25 4120703386 浮动阀DCV20/1-0145 Oscillation balance  dcv20/1-0145 Y 1  

26 4011010999 螺栓GB5782-M6*60flZnyc-8.8-480 Bolt gb5782-m6*60flznyc-8.8-480  Y 3  

27 25110001472 浮动阀安装板 Floating valve mounting plate Y 1  

28 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 2  

29 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 2  

30 4120001165 接头GE10LR3/8EDOMDCF Fitting ge10lr3/8edomdcf Y 6  

31 4120001166 接头EW10LOMDCF Fitting ew10lomdcf Y 3  

32 4120707943 软管FC402CACA101005-2250 Hose Y 1  

33 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

34 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 4  

35 25110001711 过板接头板 Plate Y 1  

36 4120709123 软管F481CACA101005-750 Hose assembly Y 1  

37 4120709365 编织护套FBHT-φ21-L500(W35) Fh-φ21-l500 Y 4  

38 4011011508 螺栓GB5782-M6*50flZnyc-10.9-480 Bolt gb5782-m6*50flznyc-10.9-480 Y 8  

39 25110000571 M6硬垫片 M6 hard gasket，12*6.5*2 Y 8  

40 4120708714 浮动油缸100*50*94-350 Oscillate cylinder Y 2  

41 4120709356 车桥浮动平衡阀ST8286-A000 Counterbalance valve Y 2  

42 25110001801 浮动阀护罩 Floating valve protection plate Y 2  

43 4120709122 软管F481CACF101005-1250 Hose assembly Y 1  

44 25110001931 减压阀安装板140*104*6 Plate Y 1  

 
. 

 

液压系统  
 Hydraulic system 185 



 

 

 
液压系统  

 Hydraulic system 186 
. 

 

 

  车桥摆动液压  Axle swing hydraulic assy 

 

 
 

 
. 

 

L1100-2511000181.S1D 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 6  

46 4011011466 螺栓GB5782-M8*70flZnyc-8.8-480 Bolt gb5782-m8*70flznyc-8.8-480 Y 2  

47 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 2  

48 4120708648 浮动控制阀ST5698-A000 Floating control valve Y 1  

49 4120708163 胶管F481CACA121206-1600 Hose f481caca121206-1600 Y 1  

50 4120709874 胶管F481CACF121206-1750 Hose f481cacf121206-1750 Y 1  

51 4120707943 软管FC402CACA101005-2250 Hose Y 1  

52 4120707132 胶管F481CACF080804-300 Hose assembly Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 187 



 

 

 
液压系统  

 Hydraulic system 188 
. 

 

 

  多路阀MX10-G4（10429）  Main valve mx10-g4（10429） 

 

 
 

 
. 

 

L0900-4120711024 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120711696001 出油联NMX103-A6 Oil outlet section nmx103-a6 Y 1  

2 4120711024001 调平联NMX102-K6 Leveling section nmx102-k6 Y 1  

3 4120711024002 平台联NMX102-K30 Platform section nmx102-k30 Y 1  

4 4120711024003 伸缩联NMX102-K5 Extension section nmx102-k5 Y 1  

5 4120711024004 折臂联NMX102-K29 Secondary booms section nmx102-k29 Y 1  

6 4120711024005 动臂联NMX102-K3 Booms section nmx102-k3 Y 1  

7 4120711696003 回转联NMX102-K11 Swing section nmx102-k11 Y 1  

8 4120711696006 转向联NMX102-K2 Steering section nmx102-k2 Y 1  

9 4120711696007 进油联NMX101-C1 Oil inlet section nmx101-c1 Y 1  

10 4120711024006 螺杆N5089-81 Threaded rod n5089-81 Y 3  

11 4120711696009 垫片N59108 Washer n59108 Y 6  

12 4129900121020 螺母N1052 Nut Y 6  

13 4120711696010 堵头N59602 Plug n59602 Y 2  

14 4120711696011 溢流阀N63330-090 Relief valve n63330-090 Y 2  

15 4120711024007 溢流阀N63330-150 Relief valve n63330-150 Y 2  

16 4120711696012 溢流阀N63330-180 Relief valve n63330-180 Y 2  

17 4120711696013 溢流阀N63330-200 Relief valve n63330-200 Y 3  

18 4120711024008 溢流阀N63330-230 Relief valve n63330-230 Y 3  

19 4120711696014 溢流阀N5060-P/250/19 Relief valve n5060-p/250/19 Y 1  

20 4120711421018 调压阀N58108-20-35 Pressure regulating valve n58108-20-35 Y 1  

21 4120711024009 电磁阀N63533-2 Solenoid valve n63533-2 Y 1  

22 4120711421015 线圈N63424 Coil n63424 Y 1  

 
. 

 

液压系统  
 Hydraulic system 189 



 

 

 
液压系统  

 Hydraulic system 190 
. 

 

 

  高压过滤器KGLB-0080005L  High-pressure filter kglb-0080005l 

 

 
 

 
. 

 

L2300-4120001428 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120001428002 滤器头KC20G01-001 Filter head kc20g01-001 Y 1  

2 4120001428003 O型圈GB3452.1-67*3.55 O-ring gb3452.1-67*3.55 Y 1  

3 4120001428004 聚四氟乙烯圈KC20G01-003-72.8*67.3*2 Teflon ring kc20g01-003-72.8*67.3*2 Y 1  

4 4120001428001 滤芯GFX-80*5 Filter Y 1  

5 4120001428006 滤器筒KC20G01-002 Filter cartridge kc20g01-002 Y 1  

6 4120001428007 DIN3869-15.7*20.9*1.5 Din3869-15.7*20.9*1.5 Y 1  

7 4120001428008 油塞M18*1.5-KC20G01-004 Oil plug m18*1.5-kc20g01-004 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 191 



 

 

 
液压系统  

 Hydraulic system 192 
. 

 

 

  回转减速机FSA80-17A36（10392）  Swing reducer fsa80-17a36(10392) 

 

 
 

 
. 

 

L2700-4120710437 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120710437001 平衡阀20036105010 Balancing valve 20036105010 Y 2  

2 4120710437002 螺堵20036505010 Threaded plug 20036505010 Y 1  

3 4120709565032 O形圈6.1×1.6 O-ring 6.1 × 1.6 Y 1  

4 4120710437003 螺堵34093002010 Threaded plug 34093002010 Y 1  

5 4120710437004 塑料堵头20036605010 Plug 20036605010 Y 2  

6 4120710437005 平衡阀块20036205010 Balancing valve block 20036205010 Y 1  

7 4120710437006 螺钉41010204600 Screw 41010204600 Y 4  

8 4120711510005 弹簧垫圈GB/T93 Washer gb/t93 Y 4  

9 4120710437007 梭阀20036305010 Shuttle valve 20036305010 Y 1  

10 4120710437008 螺堵20036405010 Plug 20036405010 Y 1  

11 4120710437009 O形圈33024302010 O-ring 33024302010 Y 1  

12 4120710437010 回转马达20030105010 Swing motor 20030105010 Y 1  

13 4120710437011 油管组件20030205010 Oil pipe assy 20030205010 Y 1  

14 4120710437012 O形圈43010100310 O-ring 43010100310 Y 1  

15 4120710437013 孔用弹性挡圈20030705010 Snap ring 20030705010 Y 1  

16 4120710437014 弹簧压板20030605010 Spring hold-down plate 20030605010 Y 1  

17 4120710437015 制动弹簧20035304010 Brake spring 20035304010 Y 14  

18 4120710437016 制动活塞20032305010 Brake piston 20032305010 Y 1  

19 4120710437017 挡圈20030905010 Snap ring 20030905010 Y 1  

20 4120710437018 O形圈40110001090 O-ring 40110001090 Y 1  

21 4120710437019 O形圈43010124700 O-ring 43010124700 Y 1  

22 4120710437020 挡圈20031005010 Snap ring 20031005010 Y 1  

 
. 

 

液压系统  
 Hydraulic system 193 



 

 

 
液压系统  

 Hydraulic system 194 
. 

 

 

  回转减速机FSA80-17A36（10392）  Swing reducer fsa80-17a36(10392) 

 

 
 

 
. 

 

L2700-4120710437 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4120710437021 制动片20035104010 Brake disk 20035104010 Y 4  

24 4120710437022 摩擦片20035204010 Friction disk 20035204010 Y 5  

25 4120710437023 螺栓40110001080 Bolt 40110001080 Y 12  

26 4120710437024 堵头34090302010 Plug 34090302010 Y 1  

27 4120710437025 O形圈43010107900 O-ring 43010107900 Y 1  

28 4120710437026 壳体20030405010 Housing 20030405010 Y 1  

29 4120710437027 O形圈40110001100 O-ring 40110001100 Y 1  

30 4120710437028 一级齿圈20031105010 First gear ring 20031105010 Y 1  

31 4120710437029 销20031205010 Pin 20031205010 Y 4  

32 4120710437030 O形圈40110001110 O-ring 40110001110 Y 1  

33 4120710437031 传动轴20032505010 Transmission shaft 20032505010 Y 1  

34 4120710437032 油封40110001500 Oil seal 40110001500 Y 1  

35 4120710437033 圆锥滚子轴承40110001300 Tapered roller bearing 40110001300 Y 1  

36 4120710437034 齿圈座20032005010 Gear ring seat 20032005010 Y 1  

37 4120710437035 塞堵40110001200 Plug 40110001200 Y 2  

38 4120710437036 圆锥滚子轴承40110001400 Tapered roller bearing 40110001400 Y 1  

39 4120710437037 卡环垫片20032205010 Shim 20032205010 Y 1  

40 4120710437038 对半卡环2032105010 Half snap ring 2032105010 Y 2  

41 4120710437039 二级齿圈20031905010 2nd ring gear 20031905010 Y 1  

42 4120710437040 行星架20031401010 Planetary carrier 20031401010 Y 1  

43 4120710437041 双联齿轮20031605010 Double gear 20031605010 Y 3  

44 4120710437042 满装滚针轴承20031705010 Needle roller bearing 20031705010 Y 3  

 
. 

 

液压系统  
 Hydraulic system 195 



 

 

 
液压系统  

 Hydraulic system 196 
. 

 

 

  回转减速机FSA80-17A36（10392）  Swing reducer fsa80-17a36(10392) 

 

 
 

 
. 

 

L2700-4120710437 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4120710437043 行星轮轴20031505010 Planet gear shaft 20031505010 Y 3  

46 4120710437044 齿轮垫片20031805010 Gear gasket 20031805010 Y 6  

47 4120710437045 传动轴20032405010 Transmission shaft 20032405010 Y 1  

48 4120710437046 垫片20031305010 Gasket 20031305010 Y 2  

49 4120710437047 销41090000200 Pin 41090000200 Y 3  

50 4120710437048 标牌20037604010 Identification plate 20037604010 Y 1  

51 4120710437049 螺栓40110001070 Bolt 40110001070 Y 2  

52 4120710437050 吊耳20030305010 Lifting lug 20030305010 Y 2  

53 4120710437051 O形圈43010100110 O-ring 43010100110 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 197 



 

 

 
液压系统  

 Hydraulic system 198 
. 

 

 

  马鞍式摆动缸HBM95/180  Rotator 

 

 
 

 
. 

 

L2700-4120707982 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120706329003 缸体-95/45*46.6 Cylinder block -95/45 * 46.6 Y 1  

2 4120706329009 阀块-95/45*46.6 Valve block -95/45 * 46.6 Y 1  

3 4120706329004 输出螺杆-D95/d45 Output screw-d95/d45 Y 1  

4 4120706329005 空心螺杆-D95/d45 Hollow screw-d95/d45 Y 1  

5 4120706329008 端盖-D95/d45 End cover-d95/d45 Y 1  

6 4120706329007 上限位环-D95/d45 Upper limit ring-d95/d45 Y 1  

7 4120706329006 下限位环-D95/d45 Lower limit ring-d95/d45 Y 1  

8 4120706329010 耐磨环-D95/d45 Wear ring-d95/d45 Y 2  

9 4120706329013 O形圈-Φ9.25*1.78 O-ring - ？？ 9.25 * 1.78 N 2  

10 4120706329011 O形圈-Φ107.62*2.62 O-ring - φ 107.62 * 2.62 Y 2  

11 4120706329018 内六角螺塞-G1/8 Hexagon plug-g1/8 Y 2  

12 4120706329017 内六角螺塞-G1/4 Hexagon plug-g1/4 Y 2  

13 4120706329023 推力垫片-Φ75*Φ100*1 Thrust gasket - φ 75 * φ 100 * 1 Y 4  

14 4120706329024 推力滚针轴承-Φ75*Φ100*4 Thrust needle roller bearing - φ 75 * φ 100 * 4 Y 2  

15 4120706329014 O形圈挡圈-Φ95*Φ89.5*1.25 O-ring retaining ring - φ 95 * φ 89.5 * 1.25 Y 2  

16 4120706329026 杆用密封圈-Φ45*Φ56*4.2 Rod sealing ring - φ 45 * φ 56 * 4.2 Y 1  

17 4120706329022 抗衡阀-220bar Counterbalance valve -220bar Y 2  

18 4120706329029 滑动轴套-Φ100*Φ105*Φ15 Sliding bushing - φ 100 * φ 105 * φ 15 Y 2  

19 4120706329028 滑动轴套-Φ1"*Φ1.125"*0.375" Sliding bushing - φ 1 "* φ 1.125" * 0.375 " Y 2  

20 4120706329015 内六角圆柱头螺钉-M6*35 Inner hexagonal cylindrical head screw-m6 * 35 Y 3  

21 4120706329016 内六角沉头螺钉-M4*8 Hexagon countersunk head screw-m4 * 8 Y 4  

22 4120706329019 内六角锥端紧定螺钉-M8*10 Inner hexagonal taper end screw-m8 * 10 Y 2  

 
. 

 

液压系统  
 Hydraulic system 199 



 

 

 
液压系统  

 Hydraulic system 200 
. 

 

 

  马鞍式摆动缸HBM95/180  Rotator 

 

 
 

 
. 

 

L2700-4120707982 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4120706329012 O形圈-Φ88.49*3.53 O-ring - φ 88.49 * 3.53 Y 1  

24 4120707982001 复合轴承，Φ50/Φ35*Φ41*33 Composite bearing, φ 50/φ 35 * φ 41 * 33 Y 4  

25 4120706329025 杆用密封圈-Φ45*Φ55*6.6 Rod sealing ring - φ 45 * φ 55 * 6.6 Y 1  

26 4120706329027 杆用密封圈-Φ56*Φ66*6.6 Rod sealing ring - φ 56 * φ 66 * 6.6 Y 1  

27 4120706329021 孔用密封圈-Φ95*Φ79.5*6.3 Hole sealing ring - φ 95 * φ 79.5 * 6.3 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 201 



 

 

 
液压系统  

 Hydraulic system 202 
. 

 

 

  平台控制阀ST5745-AB00  Platform controller 

 

 
 

 
. 

 

L2700-4120709068 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120002602007 电磁阀SV08-47D-0-N-0 Valve sv08-47d-0-n-0 Y 1  

2 4120001571010 线圈4303612 Coil 4303612 Y 1  

3 4129900116002 4BN-02WD Plug 4bn-02wd  Y 1  

4 4120709068001 阀块 ST5745-A000M Manifold Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 203 



 

 

 
液压系统  

 Hydraulic system 204 
. 

 

 

  上调平油缸（10570）  Adjust and level the oil cylinder 

 

 
 

 
. 

 

L1200-4120709550 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

0 4120709550001 上调平油缸密封件包24A300784S Box Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 205 



 

 

 
液压系统  

 Hydraulic system 206 
. 

 

 

  下调平油缸（10570）  Lwr leveling cylinder 

 

 
 

 
. 

 

L1200-4120709551 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120709551001 下调平油缸密封件包24A300786S Box Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 207 



 

 

 
液压系统  

 Hydraulic system 208 
. 

 

 

  调平平衡阀  Valve 

 

 
 

 
. 

 

L2400-4120001549 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120001549001 平衡阀PJ14086EA Balance valve, for controlling leveling and locking load Y 2  

2 4120002534003 堵头SAE-2 Plug sae-2 Y 4  

3 4120002399 O型圈10.77*2.62 O-ring 10.77*2.62 Y 2  

4 4120001159010 M6阻尼STTY002-0.6 M6 damper stty002-0.6 Y 2  

5 4120001549002 阀块ST8031-A000M Valve block, for mounting spool and routing hydraulic oil Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 209 



 

 

 
液压系统  

 Hydraulic system 210 
. 

 

 

  平台摆动液压总成  Hydraulicplatform assembly 

 

 
 

 
. 

 

L1200-2512000322.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120707614 飞臂平衡阀ST8234-A000 Fly boom balance valve Y 1  

2 4120001391 接头GE08LR3/8EDOMDCF Jiont Y 2  

3 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 7  

4 4011010950 螺栓GB5783-M6*45flZnyc-10.9-480 Bolt gb5783-m6*45flznyc-10.9-480  Y 7  

5 4120705607 飞臂油缸 Jib cylinder Y 1  

6 25080001001 隔环 Spacer ring, 25*15 Y 3  

7 25120001961 焊接圆环 Welding round ring Y 2  

8 4120704980-032 软管F471TCCACF080804-940 Hose f471tccacf080804-940 Y 1  

9 4120001170 接头GE08LREDOMDCF Fitting ge08lredomdcf Y 10  

10 4120707982 马鞍式摆动缸HBM95/180 Rotator Y 1  

11 4014010275 螺钉GB70.1-M10*25flZnyc-10.9-480 Screw Y 8  

12 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 16  

13 4013010296 螺母GB889.1-M10flZnyc-8 Nut gb889.1-m10flznyc-8 Y 4  

14 4011010707 螺栓GB5783-M10*30flZnyc-8.8-480 Bolt gb5783-m10*30flznyc-8.8-480 Y 4  

15 25120001752 平台阀安装板 Platform valve mounting plate Y 1  

16 4190000698 接头EW08LOMDA3C Fitting ew08lomda3c Y 2  

17 4120705925-022 软管FC402CACF080804-1450 Hose Y 1  

18 4120704937-031 软管FC402CACF080804-1500 Hosefc402cacf080804-1500 ， travel motor Y 1  

19 25120001311 飞臂管夹 Fly boom clamp Y 2  

20 25120000062 飞臂管夹压板 
Fly jib pipe clamp pressure plate, for fixing flying jib pipe 
clamp 

Y 2  

21 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 15  

22 4013010314 螺母GB6185-M8flZnyc-8 Nut gb6185-m8flznyc-8 Y 4  

 
. 

 

液压系统  
 Hydraulic system 211 



 

 

 
液压系统  

 Hydraulic system 212 
. 

 

 

  平台摆动液压总成  Hydraulicplatform assembly 

 

 
 

 
. 

 

L1200-2512000322.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011011175 螺栓GB5782-M8*65flZnyc-8.8-480 Bolt gb5782-m8*65flznyc-8.8-480 Y 2  

24 4120709550 上调平油缸90*45*345-697 Adjust and level the oil cylinder Y 1  

25 4120706262 接头EV08LOMDCF Joint Y 2  

26 4120704926 直通隔板接头SV08LOMDCF Nipple sv08lomdcf Y 2  

27 4120705424-006 软管F471TCCACF080804-410 Hose assembly Y 1  

28 25120002551 拖链管夹总成 Clamp assembly N 3  

29 4120705139-019 软管F471TCCACF080804-440 Hose f471tccacf080804-440 Y 1  

30 4120001549 调平平衡阀 Leveling balance valve Y 1  

31 25120002521 拖链管夹 Clip Y 1  

32 25120003003 拖链管夹压板 Plate Y 1  

33 25120002992 拖链管夹2 Clamp Y 1  

34 4120710601-003 胶管F471TCCAD0081206-9200 Hose f471tccad0081206-9200 Y 1  

35 4120708782-013 软管F471TCCAD0081206-11900 Hose assembly Y 1  

36 25120002591 钢管1-1890 Steel pipe 1-2054 Y 4  

37 4014010592 螺钉GB70.3-M8*25flZnyc-8.8-480 Screw  gb70.3-m8*25flznyc-8.8-480 Y 6  

38 25120002301 臂架钢管管夹压板 Plate Y 3  

39 25120002533 臂架钢管管夹 Boom tube clip Y 2  

40 25120002631 钢管5 Steel pipe 5 Y 1  

41 25120002621 钢管4 Steel pipe 4 Y 1  

42 25120002611 钢管3 Steel pipe 3 Y 1  

43 25120002601 钢管2 Steel pipe 2-4854 Y 1  

44 25120002561 过板接头组 Overboard joint group N 1  

 
. 

 

液压系统  
 Hydraulic system 213 



 

 

 
液压系统  

 Hydraulic system 214 
. 

 

 

  平台摆动液压总成  Hydraulicplatform assembly 

 

 
 

 
. 

 

L1200-2512000322.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 25120002584 钢管管夹 Tube clip Y 1  

46 4120711760 胶管F471TCCACE121206-620-AS520 Hose f471tccace121206-620-as520 Y 1  

47 4120711761 胶管F471TCCACE121206-1500-AS1400 Hose f471tccace121206-1500-as1400 Y 1  

48 4120705901 接头EV12LOMD Joint ev12lomd Y 2  

49 4120711768 胶管F471TCCACE121206-850-AS750 Hose f471tccace121206-850-as750 Y 1  

50 4120711759 胶管F471TCCACE121206-700-AS600 Hose f471tccace121206-700-as600 Y 1  

51 4120000619 三通接头EL12LOMDA3C Tee fitting el12lomda3c  Y 2  

52 4120711767 胶管F471TCCACF121006-1200-AS1100 Hose f471tccacf121006-1200-as1100 Y 1  

53 4120001188 接头GE10LREDOMDCF Fitting ge10lredomdcf Y 2  

54 4120709551 下调平油缸90*45*343-667 Lwr leveling cylinder Y 1  

55 4120711430-005 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

56 4120710019 溢流阀KLF06-10-210-20 Overflow valve klf06-10-210-20 Y 1  

57 4120711768-001 胶管F471TCCACE121206-850-AS750 Hose f471tccace121206-850-as750 Y 1  

58 4011010973 螺栓GB5783-M8*50flZnyc-8.8-480 Bolt gb5783-m8*50flznyc-8.8-480  Y 2  

59 4120709604 调平管式平衡阀STA0620R2G38C25 Valve sta0620r2g38c25 Y 1  

60 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 8  

61 4120706890 加高接头GE12LREDOMDCF-H60 Joint Y 1  

62 4120001224 接头GE12LREDOMDCF Fitting ge12lredomdcf Y 6  

63 4120711766 胶管F471TCCACF121006-1075-AS975 Hose f471tccacf121006-1075-as975 Y 1  

64 4011010711 螺栓GB5783-M8*20flZnyc-8.8-480 Bolt gb5783-m8*20flznyc-8.8-480 Y 7  

65 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 4  

66 4013010370 簧片螺母QC339-M10flZnyc-8-480 Reed nut qc339-m10flznyc-8-480  Y 4  

 
. 

 

液压系统  
 Hydraulic system 215 



 

 

 
液压系统  

 Hydraulic system 216 
. 

 

 

  平台摆动液压总成  Hydraulicplatform assembly 

 

 
 

 
. 

 

L1200-2512000322.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

67 4120709068 平台控制阀ST5745-AB00 Platform controller Y 1  

68 25120001792 平台阀护罩 Guard welding Y 1  

69 4120704980-033 软管F471TCCACF080804-940 Hose f471tccacf080804-940 Y 1  

70 4120710601-002 胶管F471TCCAD0081206-9200 Hose f471tccad0081206-9200 Y 1  

71 4120708782-012 软管F471TCCAD0081206-11900 Hose assembly Y 1  

72 25120003231 平衡阀安装板155*70*50*6 Plate Y 1  

73 4120711761-001 胶管F471TCCACE121206-1500-AS1400 Hose f471tccace121206-1500-as1400 Y 1  

74 4120711430-002 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

75 4120711430-003 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

76 4120711430-004 软管F471TCCACA121206-8800-AS8000 Hose f471tccaca121206-8800-as8000 Y 1  

77 25120003031 帆布180*300 Canvas 180*300 Y 1  

78 25120003201 帆布200*950 Canvas 200*950 Y 2  

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 217 



 

 

 
液压系统  

 Hydraulic system 218 
. 

 

 

  浮动控制阀ST5698-A000  Valve 

 

 
 

 
. 

 

L2600-4120708648 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120001493 堵头4BN-06WD Plug 4bn-06wd Y 2  

2 4120704543006 减压阀PR10-32A-0-N-8/M35 
Pressure reducing valve pr10-32a-0-n-8/m35, for brake and 

speed governor pressure control 
Y 1  

3 4120001490007 单向阀STCV08-0-000A 
Check valve stcv08-0-000a, for controlling inlet flow 
direction of 2-speed motor 

N 1  

4 4120708648001 阀块 ST5698-A00AM Manifold Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 219 



 

 

 
液压系统  

 Hydraulic system 220 
. 

 

 

  浮动阀DCV20/1-0145  Valve 

 

 
 

 
. 

 

L2600-4120703386 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120001446001 螺钉BS000069 Bolt Y 2  

2 4120001446002 后盖AA000292 Rear cover aa000292  Y 1  

3 4120001446003 紧定螺钉BS000402 Bolt Y 1  

4 4120001446004 弹簧座AA000169 Spring seat aa000169  Y 2  

5 4120001446005 复位弹簧TR000010 Return spring tr000010  Y 1  

6 4120001446006 防尘圈SD000000 Dust ring sd000000 Y 1  

7 4120001446007 密封圈SR000011 Seal ring sr000011  Y 2  

8 4120001446008 阀体H000084 Valve h000084  Y 1  

9 4120001446009 堵头CP000077 Plug cp000077  Y 3  

10 4120001446010 U2螺塞CP000023 U2 plug cp000023  Y 1  

11 4120001446011 阀芯FS001869 Spool fs001869  Y 1  

12 4120001446012 密封圈SR000011 Seal ring sr000011  Y 1  

13 4120001446013 螺钉BS000068 Bolt Y 2  

14 4120001446014 压板SA000425 Pressure plate sa000425  Y 1  

15 4120001446015 单向阀AA000160 Check valve aa000160  N 1  

16 4120001446016 弹簧TR000040 Spring tr000040 N 1  

17 4120001446017 滥流阀FL003556 Valve fl003556 Y 1  

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 221 



 

 

 
液压系统  

 Hydraulic system 222 
. 

 

 

  浮动油缸100*50*94-350（10570）  Oscillate cylinder 

 

 
 

 
. 

 

L2600-4120708714 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120708714001 密封件包24A300685S Box Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 223 



 

 

 
液压系统  

 Hydraulic system 224 
. 

 

 

  过板接头组  Overboard joint group 

 

 
 

 
. 

 

L1200-2512000256.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120704914 直通隔板接SV12LOMDCF Bulkhead fitting sv12lomdcf Y 8  

2 25120002571 过板接头安装板 Overplate joint mounting plate Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 225 



 

 

 
液压系统  

 Hydraulic system 226 
. 

 

 

  拖链管夹总成  Clamp assembly 

 

 
 

 
. 

 

L1200-2512000255.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25120002542 压板 Plate Y 1  

2 25120002512 拖链管夹 Clamp Y 2  

3 4014010665 螺钉GB70.1-M6*60flZnyc-8.8-480 Bolt gb70.1-m6*60flznyc-8.8-480 Y 2  

4 4013010414 螺母GB6185-M6flZnyc-8-480 Nut gb6185-m6flznyc-8-480 Y 2  

5 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 2  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 227 



 

 

 
液压系统  

 Hydraulic system 228 
. 

 

 

  液压发电机总成  Hyd generator assy 

 

 
 

 
. 

 

L7200-2572000107.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4120711085 胶管F471TCCACE121508-2000 Pipe Y 1  

2 4120002235 接头GE15LREDOMDCF Fitting ge15lredomdcf Y 2  

3 4120711086 胶管F481CACE181508-2000 Pipe Y 1  

4 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 4  

5 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 4  

6 25720000891 散热器进油钢管总成 Oil return tube assembly Y 1  

7 4129900311 过渡接头EW18LOMDA3C Nipple Y 1  

8 4011010744 螺栓GB5783-M6*20flZnyc-8.8-480 Bolt gb5783-m6*20flznyc-8.8-480 Y 1  

9 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 2  

10 4120000619 三通接头EL12LOMDA3C Tee fitting el12lomda3c  Y 1  

11 25070005241 减震垫 Anti-shack pad,to make hydraulic engine fixed Y 4  

12 25720000931 回油管夹盖板 Plate Y 1  

13 25720000911 散热器出油钢管总成 Oil return tube assembly Y 1  

14 4120705580 三通接头EL28LOMDCF Joint Y 1  

15 4120713521 油散热器总成M9117195 Oil cooler assy m9117195 Y 1  

16 4011011139 螺栓GB5782-M10*40flZnyc-8.8 Bolt gb5782-m10*40flznyc-8.8 Y 4  

17 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 4  

18 4129900314 接头EW12LOMDA3C Fitting ew12lomda3c Y 1  

19 25720000941 回油管夹上 Pipe clamp Y 1  

20 4011010708 螺栓GB5783-M8*30flZnyc-8.8-480 Bolt gb5783-m8*30flznyc-8.8-480 Y 4  

21 4120000534 过渡接头EW28LOMDA3C Transition fitting ew28lomda3c Y 3  

22 4120001313 外堵ROV15LCF Plug Y 2  

 
. 

 

液压系统  
 Hydraulic system 229 



 

 

 
液压系统  

 Hydraulic system 230 
. 

 

 

  液压发电机总成  Hyd generator assy 

 

 
 

 
. 

 

L7200-2572000107.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4120710470 变径接头RED28/18LOMDCF Joint red28/18lomdcf Y 1  

24 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 1  

25 25720000952 回油管夹下 Pipe clamp Y 1  

26 4120704907 接头GE28LR3/4EDOMDCF Fitting ge28lr3/4edomdcf Y 2  

27 4120710562 胶管FOSD150CACF282816-560 Hose assembly Y 1  

28 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

29 4120709196 液压发电机HG6.5E-E400SS23-34-VA Generator hg6.5e-e400st23-34-vf Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

液压系统  
 Hydraulic system 231 





 

 

 

M  电气系统 

ELECTRIC SYSTEM 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
电气系统  

 Electric system 234 
. 

 

 

  转台电气总成  Turntable elec assy 

 

 
 

 
. 

 

M3100-2531002459.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4014010492 螺钉GB70.1-M6*14flZnyc-8.8-480 Screw gb70.1-m6*14flznyc-8.8-480 Y 2  

2 4015010284 垫圈GB97.1-6flZnyc-480 Washer gb97.1-6flznyc-480 Y 12  

3 25310024832 电源开关安装板140*138*150 Power switch mounting board 140*138*150 Y 1  

4 4130705248 红色直流电源开关0 341 003 004 Power switch Y 1  

5 4013010300 螺母GB889.1-M6flZnyc-8-480 Nut gb889.1-m6flznyc-8-480 Y 8  

6 4011010743 螺栓GB5783-M8*25flZnyc-8.8-480 Bolt gb5783-m8*25flznyc-8.8-480 Y 2  

7 25320015681 电源线护帽-黑色 Power cable cap - black  Y 5  

8 25310024892 主线束 Main harness Y 1  

9 4130000059 蓄电池6-QW-120B Battery 6-qw-120b  Y 1  

10 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 2  

11 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 2  

12 25310000911 右频闪灯安装板 Forming (stamping, etc.), right beacon mounting plate Y 1  

13 4013010360 螺母GB889.1-M4flZnyc-8-480 Nut gb889.1-m4flznyc-8-480 Y 5  

14 4015010290 垫圈GB97.1-4flZnyc-480 Washer gb97.1-4flznyc-480 Y 10  

15 4014010422 螺钉GB70.1-M4*16flZnyc-8.8-480 Screw gb70.1-m4*16flznyc-8.8-480 Y 3  

16 4130000974 报警灯 Alarm lamp Y 1  

17 25320015671 电源线护帽-红色 Power cable cap - red  Y 5  

18 25310021231 行程开关安装支架 Bracket Y 1  

19 4014010130 螺钉GB70.1-M4*20flZnyc-8.8-480 Screw gb70.1-m4*20flznyc-8.8-480 Y 2  

20 4130705197 行程开关XCMD2115L1 Limit switch Y 1  

21 4011010731 螺栓GB5783-M6*25flZnyc-8.8-480 Bolt gb5783-m6*25flznyc-8.8-480 Y 2  

22 25310024901 ECU线束 Ecu wire Y 1  

 
. 

 

电气系统  
 Electric system 235 



 

 

 
电气系统  

 Electric system 236 
. 

 

 

  转台电气总成  Turntable elec assy 

 

 
 

 
. 

 

M3100-2531002459.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4045010433 电源线LZB003 C10*2260*1.4-R Wire lzb003 c10*2260*1.4-r Y 1  

24 25310012401 预热电源线 Wire Y 1  

25 4130704969 扎带-HS-J117 Ribbon N 3  

26 25310023581 发电机线束620 Wire Y 1  

27 25310024861 外接电源线 Wire Y 1  

28 25310005031 螺纹杆 Threaded rod, bent fixing rod Y 2  

29 25310005011 电池压板焊合 Battery clamp plate weldment Y 1  

30 4011011631 螺栓GB5786-M12*1.25*20flZnyc-8.8-480 Bolt gb5786-m12*1.25*20flznyc-8.8-480 Y 3  

31 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 3  

32 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 17  

33 25310024101 线束支架焊合 Plate Y 1  

34 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 3  

35 4013010291 螺母GB6170-M8flZnyc-8-480 Nut gb6170-m8flznyc-8-480 Y 4  

36 4130001029 喇叭DC12V Horn dc12v Y 1  

37 4014010246 螺钉GB70.1-M8*20flZnyc-8.8-480 Screw gb70.1-m8*20flznyc-8.8-480 Y 1  

38 4130702665 DT安装夹1027-003-1200 Dt mounting  clips Y 1  

39 25320027165 底盘线束 Chassis harness Y 1  

40 4130701536 倾角传感器WSA0889A Tilt sensor wsa0889a Y 2  

41 4014010357 螺钉GB70.1-M5*12flZnyc-8.8-480 Screw gb70.1-m5*12flznyc-8.8-480 Y 6  

42 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 10  

43 4130000956 保险丝座02981001ZXT Fuse holder 02981001zxt Y 1  

44 4130701734 力特保险丝0298200 Fuse Y 1  

 
. 

 

电气系统  
 Electric system 237 



 

 

 
电气系统  

 Electric system 238 
. 

 

 

  转台电气总成  Turntable elec assy 

 

 
 

 
. 

 

M3100-2531002459.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 4130701399 预热继电器HHZ H150-2-UC Relay Y 1  

46 25310024871 下控系统总成 Control box Y 1  

47 4045010440 电源线LZB003 C10*2500*1.4 Wire lzb003 c10*2500*1.4 Y 1  

48 25310024803 阀组线束 Valve group harness Y 1  

49 25310023571 预热电源线650 Wire Y 1  

50 4045010434 电源线LZB003 C8*10*3770*1.4-R Wire lzb003 c8*10*3770*1.4-r Y 1  

51 4045010438 电源线LZB003 C8*1250*1.4-R Wire lzb003 c8*1250*1.4-r Y 1  

52 4045010435 电源线LZB003 C10*630*1.4-R Wire lzb003 c10*630*1.4-r Y 1  

53 25310015582 滑环垫块 Sliding ring gasket Y 4  

54 4014010420 螺钉GB70.1-M8*40flZnyc-8.8-480 Screw gb70.1-m8*40flznyc-8.8-480 Y 4  

55 4130705088 导电滑环MG099-S09-01C-IP66 Conductive silp ring Y 1  

56 4013010305 螺母GB889.1-M5flZnyc-8-480 Nut gb889.1-m5flznyc-8-480 Y 2  

57 4014010484 螺钉GB70.1-M4*40flZnyc-8.8-480 Screw gb70.1-m4*40flznyc-8.8-480 Y 2  

58 4130704668 行程开关XCKD2145P16 Travel switch Y 1  

59 4014010113 螺钉GB70.1-M5*25flZnyc-8.8 Screw gb70.1-m5*25flznyc-8.8  Y 2  

60 4011010745 螺栓GB5783-M8*10flZnyc-8.8-480 Bolt gb5783-m8*10flznyc-8.8-480  Y 1  

61 4011011088 螺栓GB16674-M10*16flZny-8.8-480 Bolt gb16674-m10*16flzny-8.8-480 Y 2  

62 4045010439 电源线LZB003 C10*920*1.4 Wire lzb003 c10*920*1.4 Y 1  

63 4045010437 电源线LZB003 C8*10*4800*1.4 Wire lzb003 c8*10*4800*1.4 Y 1  

64 4041002377 管夹LGB169-A15*12.5 Clip Y 3  

65 4045010436 电源线LZB003 C10*1420*1.4-R Wire lzb003 c10*1420*1.4-r Y 1  

66 25310024852 白噪音安装板130*146*182 White noise mounting plate 130*146*182 Y 1  

 
. 

 

电气系统  
 Electric system 239 



 

 

 
电气系统  

 Electric system 240 
. 

 

 

  转台电气总成  Turntable elec assy 

 

 
 

 
. 

 

M3100-2531002459.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

67 4130705251 黄色直流电源开关0 341 003 004 Power switch Y 1  

68 4130705252 白噪音蜂鸣器ATS72C24V Buzzer Y 1  

69 4011010908 螺钉GB70.1-M8*25flZnyc-8.8-480 Screw gb70.1-m8*25flznyc-8.8-480  Y 6  

70 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 4  

71 4014010132 螺钉GB70.1-M6*20flZnyc-8.8-480 Screw gb70.1-m6*20flznyc-8.8-480 Y 2  

72 4014010252 螺钉GB70.1-M6*35flZnyc-8.8-480 Screwgb70.1-m6*35flznyc-8.8-480 Y 2  

73 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 4  

74 25180018641 隔热棉 Heat insulation foam, engine tray Y 1  

75 4041010597 管夹LGB169-A10*10 Clamp lgb169-a10*10 Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 241 



 

 

 
电气系统  

 Electric system 242 
. 

 

 

  下控系统总成  Control box 

 

 
 

 
. 

 

M3100-2531002487.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25310018592 AR20JE下控箱配送总成 Ar20jeground control box distribution assembly Y 1  

2 4130702070 急停开关ZB2BS54C+ZB2B104C Emergency stop switch zb2bs54c+zb2b104c Y 1  

3 4130000723 钥匙开关 Key switch (key code 4130000723001) Y 1  

4 4130703635 绿色平头按钮ZB2BA3C Green flat button zb2ba3c Y 1  

5 4130703636 触点模块带基座ZB2BZ101C Contact module with base zb2bz101c Y 1  

6 4130703603 显示屏CANVIEW4 Display panel canview4 Y 1  

7 25310020771 AR20J下控面膜 Pvc Y 1  

8 4130703601 臂车控制器MC2M Boom controller mc2m Y 1  

9 4130703627 开关637H-K-U282 Switch 637h-k-u282 Y 7  

10 4130703628 开关635H-K-U282 Switch 635h-k-u282 Y 2  

11 25310017901 小时表堵头 Time plug Y 1  

12 4030000130 O形圈GB3452.1-47.5*3.55G O-ring gb3452.1-47.5*3.55g Y 1  

13 4130703617-002 线槽50*25*600 Wire cage N 2  

14 4130703615 DIN导轨TS3575-250mm Din rail ts3575-250mm Y 1  

15 25310024882 下控箱线束总成 Wire Y 1  

16 25310012941 ITT孔堵头 Itt hole plug Y 1  

17 25310012951 ITT孔密封垫 Itt hole gasket Y 1  

18 25310012961 ITT孔螺母 Itt hole nut Y 1  

19 4130000797 蜂鸣器CY-3631-24V Buzzer,cy-3631-24v  Y 1  

20 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 4  

21 4015010278 垫圈GB96.1-10flZnyc-480 Washer gb96.1-10flznyc-480 Y 4  

22 4013010370 簧片螺母QC339-M10flZnyc-8-480 Reed nut qc339-m10flznyc-8-480  Y 4  

 
. 

 

电气系统  
 Electric system 243 



 

 

 
电气系统  

 Electric system 244 
. 

 

 

  下控系统总成  Control box 

 

 
 

 
. 

 

M3100-2531002487.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4130703629 开关631H-K-U282 Switch 631h-k-u282 Y 1  

24 25310017921 小时表螺母 Honr Y 1  

25 4130703606 二极管端子SAKRD-35-DS-4007 Diode terminal sakrd-35-ds-4007 Y 2  

26 4014010108 螺钉GB818-M5*14flZnyc-4.8-480 Screw gb818-m5*14flznyc-4.8-480 Y 6  

27 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 6  

28 4130703641 过流保护器88-10A（带防水帽） Overcurrent protector 88-10a (with waterproof cap) Y 1  

29 4130703605 终端固定件EW35 Terminal fastener ew35 Y 2  

30 4130703608 接线端子ZDU2.5/4AN Connecting terminal zdu2.5/4an Y 16  

31 4130703771 隔板ZAP/TW 3 Partition zap/tw 3 Y 1  

32 4130703614 保险端子SAKS 3 Fuse terminal saks 3 Y 2  

33 25310012721 120欧电阻 120ω resistor Y 2  

34 4014010125 螺钉GB818-M4*10flZnyc-4.8-480 Screw gb818-m4*10flznyc-4.8-480  Y 4  

35 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 4  

36 4014010122 螺钉GB70.1-M5*20flZnyc-8.8-480 Screw gb70.1-m5*20flznyc-8.8-480  Y 4  

37 4130703609 短接件ZQV 2.5/2 Short-circuit connector zqv 2.5/2 Y 2  

38 4130704149 短接件 ZQV2.5/3 Shorting piece Y 3  

39 4130001188 继电器 Relay Y 1  

40 4130703632 汽车继电器896H-1AH-C1S 12VDC Relay 896h-1ah-c1s 12vdc Y 5  

41 4130704250 益升华绝缘护套018050000001 Insulation sheath Y 8  

42 4130703647 保险丝10A-1/4*1-1/4 Fuse Y 2  

43 4130703652 孔塞M12*1.5（含塞头螺母密封垫） Hole plug m12*1.5 (including plug nut gasket) Y 2  

       

 
. 

 

电气系统  
 Electric system 245 



 

 

 
电气系统  

 Electric system 246 
. 

 

 

  AR20JE下控箱配送总成  Ar20jeground control box distribution assembly 

 

 
 

 
. 

 

M3100-2531001859.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4014010452 螺钉GB/T70.3-M6*16flZnyc-8.8-480 Screwgb/t70.3-m6*16flznyc-8.8-480 Y 8  

2 4190706832 合页总成099124E Hinge assembly Y 2  

3 25310014661 M6*16十字家具螺钉 Screw-m5*16furniture Y 2  

4 4013000028 螺母GB6170-M6EpZn-8 Nut gb6170-m6epzn-8 Y 2  

5 4013010293 螺母GB6170-M6flZnyc-8-480 Nut gb6170-m6flznyc-8-480  Y 4  

6 25310018541 下控器件安装板 Plate Y 1  

7 25310014151 橡胶垫 Bushing Y 2  

8 4015000207 垫圈GB97.1-6EpZn-300HV Washer gb97.1-6epzn-300hv Y 2  

9 25310018532 下控箱上盖焊合 Panel roof weldment of lower control box Y 1  

10 25310018562 下控下箱体焊合 Lower control box weldment Y 1  

11 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 16  

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 247 



 

 

 
电气系统  

 Electric system 248 
. 

 

 

  平台电气总成  Platform electrical system 

 

 
 

 
. 

 

M3300-2533001589.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4015010290 垫圈GB97.1-4flZnyc-480 Washer gb97.1-4flznyc-480 Y 10  

2 4014010241 螺钉GB70.1-M4*30flZnyc-8.8-480 Screw gb70.1-m4*30flznyc-8.8-480 Y 2  

3 4130703141 行程开关XCKP2118P16-NO/NC Limit switch Y 1  

4 4015010340 垫圈GB97.1-12flZnyc-300HV-480 Washer gb97.1-12flznyc-300hv-480 Y 4  

5 4013010301 螺母GB889.1-M12flZnyc-8-480 Nut gb889.1-m12flznyc-8-480 Y 2  

6 4011010956 螺栓GB5782-M12×70flZnyc-8.8-480 Bolt gb5782-m12×70flznyc-8.8-480  Y 2  

7 4130704304 称重传感器FC26-1T Load sensor Y 1  

8 4130703998 不倒翁调整脚M12X50 Tumbler adjustment Y 1  

9 25310019094 折臂传感器线束 Folding arm sensor harness Y 1  

10 4130701854 角度传感器WTS088CL Angle sensor Y 2  

11 4014010131 螺钉GB70.1-M5*16flZnyc-8.8-480 Screw gb70.1-m5*16flznyc-8.8-480 Y 7  

12 4015010283 垫圈GB97.1-5flZnyc-480 Washer gb97.1-5flznyc-480 Y 9  

13 4011010748 螺栓GB5783-M10*20flZnyc-8.8-480 Bolt gb5783-m10*20flznyc-8.8-480  Y 1  

14 4041002377 管夹LGB169-A15*12.5 Clip Y 1  

15 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 1  

16 4130702061 拉线传感器GSFSMR8000HA300000X00 Cable-actuated sensor gsfsmr8000ha300000x00 Y 1  

17 25310019085 主臂传感器线束 Main boom sensor harness Y 1  

18 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 2  

19 25330020251 行程开关安装板 Plate Y 1  

20 4130704672 行程开关ZCP21E02DEP16 Limit switch Y 1  

21 4013010360 螺母GB889.1-M4flZnyc-8-480 Nut gb889.1-m4flznyc-8-480 Y 2  

22 4014010484 螺钉GB70.1-M4*40flZnyc-8.8-480 Screw gb70.1-m4*40flznyc-8.8-480 Y 2  

 
. 

 

电气系统  
 Electric system 249 



 

 

 
电气系统  

 Electric system 250 
. 

 

 

  平台电气总成  Platform electrical system 

 

 
 

 
. 

 

M3300-2533001589.S1E 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4011010722 螺栓GB5783-M10*25flZnyc-8.8-480 Bolt gb5783-m10*25flznyc-8.8-480 Y 1  

24 25330015953 平台线束 Wire Y 1  

25 25330015903 上下控连接线 Upr & ground control wire Y 1  

26 25330005073 称重传感器线束 Wire Y 1  

27 4014010122 螺钉GB70.1-M5*20flZnyc-8.8-480 Screw gb70.1-m5*20flznyc-8.8-480  Y 2  

28 4130702062 脚踏开关HRF-HD3NX Foot switch hrf-hd3nx Y 1  

29 25330015941 平台防护总成 Safe protect assembly Y 1  

30 25330015911 上控系统总成 Control box Y 1  

31 4011010743 螺栓GB5783-M8*25flZnyc-8.8-480 Bolt gb5783-m8*25flznyc-8.8-480 Y 4  

32 4015010289 垫圈GB96.1-8flZnyc-480 Washer gb96.1-8flznyc-480 Y 8  

33 4013010291 螺母GB6170-M8flZnyc-8-480 Nut gb6170-m8flznyc-8-480 Y 4  

34 4014010430 螺钉GB70.1-M4*35flZnyc-8.8-480 Screw Y 3  

35 4014010492 螺钉GB70.1-M6*14flZnyc-8.8-480 Screw gb70.1-m6*14flznyc-8.8-480 Y 1  

36 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 2  

37 4041010597 管夹LGB169-A10*10 Clamp lgb169-a10*10 Y 1  

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 251 



 

 

 
电气系统  

 Electric system 252 
. 

 

 

  平台防护总成  Platform protection assy 

 

 
 

 
. 

 

M3300-2533001594.S1C 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 4013010297 螺母GB889.1-M8flZnyc-8-480 Nut gb889.1-m8flznyc-8-480 Y 8  

2 4015010280 垫圈GB97.1-8flZnyc-480 Washer gb97.1-8flznyc-480 Y 8  

3 25210080381 左支架 Left bracket N 1  

4 25210047851 圆柱销 Cylindrical pin, φ12*25  Y 2  

5 25210037244 右护罩 Welding, anti-crushing system right housing Y 1  

6 4130705077 接近开关XS112B3PCL2 Proximity switch Y 2  

7 25210080391 右支架 Right bracket N 1  

8 25210042461 安全棒总成 Safety bar assembly Y 1  

9 25210037261 U型螺栓M8 U-bolt m8 Y 4  

10 25210042501 垫块 Cushion block, for fixing housing Y 4  

11 25210080401 接触块 Contact block N 2  

12 4130702398 LED频闪灯（蓝色） Led strobe (blue) Y 2  

13 25210037234 左护罩 Welding, left housing, anti-crushing system Y 1  

14 4014010452 螺钉GB/T70.3-M6*16flZnyc-8.8-480 Screwgb/t70.3-m6*16flznyc-8.8-480 Y 8  

       

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 253 



 

 

 
电气系统  

 Electric system 254 
. 

 

 

  安全棒总成  Anti-crushing rod assembly 

 

 
 

 
. 

 

M3200-2521004246.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25210042472 管焊合 Welding, pipe weldment, safety bar weldment Y 1  

2 25210053551 硅胶把套 Silicone rubber case Y 1  

3 25210042451 磁铁总成 Magnet assembly Y 2  

4 4011011342 螺栓GB5783-M10*70flZnyc-8.8-480 Bolt gb5783-m10*70flznyc-8.8-480  Y 2  

5 4130704486 垫圈1006320000VR 1006320000vr Y 2  

6 4013010371 螺母GB6172.1-M10flZnyc-10-480 Nut gb6172.1-m10flznyc-10-480 Y 2  

7 4015010339 垫圈GB97.1-10flZnyc-300HV-480 Washer gb97.1-10flznyc-300hv-480 Y 4  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 255 



 

 

 
电气系统  

 Electric system 256 
. 

 

 

  上控系统总成  Control box 

 

 
 

 
. 

 

M3300-2533001591.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25330015341 上控箱配送总成 Assembly Y 1  

2 4130702070 急停开关ZB2BS54C+ZB2B104C Emergency stop switch zb2bs54c+zb2b104c Y 1  

3 4130703629 开关631H-K-U282 Switch 631h-k-u282 Y 3  

4 4130703995 红色指示灯AD11-12/20-AGE R DC12V Red indicator Y 2  

5 4130703996 绿色指示灯AD11-12/20-AGE G DC12V Green indicator Y 1  

6 4130703997 黄色指示灯AD11-12/20-AGE Y DC12V Yellow indicator Y 7  

7 4130703757 开关639H-K-U282 Switc h639h-k-u282 Y 2  

8 4014010121 螺钉GB818-M4*20flZnyc-4.8-480 Screw gb818-m4*20flznyc-4.8-480 Y 12  

9 4013010304 螺母GB6170-M4flZnyc-8-480 Nut gb6170-m4flznyc-8-480  Y 12  

10 4015010290 垫圈GB97.1-4flZnyc-480 Washer gb97.1-4flznyc-480 Y 12  

11 4130703611 继电器DRM270012L Relay drm270012l Y 2  

12 25330009871 胶垫 Rubber gasket Y 3  

13 4130703986 益升华垫片0050150001VR Washer Y 12  

14 4130703627 开关637H-K-U282 Switch 637h-k-u282 Y 3  

15 4130703635 绿色平头按钮ZB2BA3C Green flat button zb2ba3c Y 1  

16 4130703636 触点模块带基座ZB2BZ101C Contact module with base zb2bz101c Y 1  

17 4130703628 开关635H-K-U282 Switch 635h-k-u282 Y 6  

18 4130702530 双轴比例手柄 JS1000-XY-A-SNNN-TK01 Double-axis proportional handle js1000-xy-a-snnn-tk01 Y 2  

19 4130000797 蜂鸣器CY-3631-24V Buzzer,cy-3631-24v  Y 1  

20 4130703771 隔板ZAP/TW 3 Partition zap/tw 3 Y 1  

21 4130703605 终端固定件EW35 Terminal fastener ew35 Y 2  

22 4130703615 DIN导轨TS3575-250mm Din rail ts3575-250mm Y 1  

 
. 

 

电气系统  
 Electric system 257 



 

 

 
电气系统  

 Electric system 258 
. 

 

 

  上控系统总成  Control box 

 

 
 

 
. 

 

M3300-2533001591.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 4015010365 垫圈GB96.1-4flZnyc-300HV-480 Washer gb96.1-4flznyc-300hv-480  Y 7  

24 4014010125 螺钉GB818-M4*10flZnyc-4.8-480 Screw gb818-m4*10flznyc-4.8-480  Y 7  

25 4130703608 接线端子ZDU2.5/4AN Connecting terminal zdu2.5/4an Y 21  

26 4130704162 线槽50*25*170 Wire cage Y 2  

27 25310012721 120欧电阻 120ω resistor Y 1  

28 4130703609 短接件ZQV 2.5/2 Short-circuit connector zqv 2.5/2 Y 3  

29 4130704152 短接件ZQV2.5/5 Connect part Y 1  

30 4130704148 短接件ZQV 2.5/4 Shorting piece Y 1  

31 4130703604 稳压模块URB2405YMD-6WR3A4S Voltage regulator module urb2405ymd-6wr3a4s Y 1  

32 4130704161 线槽50*25*120 Wire cage Y 1  

33 4130703612 继电器丝架DRM/DRL CLIP M Relay rack drm/drl clip m Y 2  

34 4130703602 输入输出模块IO-CORE Io-core Y 1  

35 4130702529 单轴带按键比例手柄 JS1000-NY-A-SNNN-TLSW 
Single-axis proportional handle with buttons 

js1000-ny-a-snnn-tlsw 
Y 1  

36 25330015932 上控箱线束 Wire Y 1  

37 4130703652 孔塞M12*1.5（含塞头螺母密封垫） Hole plug m12*1.5 (including plug nut gasket) Y 6  

38 25330015921 上控箱面膜 Pvc Y 1  

39 4130703613 继电器底座FS-2CO Relay base fs-2co Y 2  

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 259 



 

 

 
电气系统  

 Electric system 260 
. 

 

 

  上控箱配送总成  Assembly 

 

 
 

 
. 

 

M3300-2533001534.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

0 4011011158 螺钉GB819.1-M6*16flZnyc-4.8 Screw gb819.1-m6*16flznyc-4.8 Y 8  

1 4190706938 益升华不锈钢合页099404E Hinge Y 2  

2 25310012781 T20J/T22J/T26J/T28J上控器件安装板 Plate Y 1  

3 4013000028 螺母GB6170-M6EpZn-8 Nut gb6170-m6epzn-8 Y 2  

4 4015000207 垫圈GB97.1-6EpZn-300HV Washer gb97.1-6epzn-300hv Y 2  

5 25310014142 上控箱下箱体焊合 Plate Y 1  

6 4015010296 垫圈GB96.1-6flZnyc-480 Washer gb96.1-6flznyc-480 Y 16  

7 4013010293 螺母GB6170-M6flZnyc-8-480 Nut gb6170-m6flznyc-8-480  Y 4  

8 25310014151 橡胶垫 Bushing Y 2  

9 25310014661 M6*16十字家具螺钉 Screw-m5*16furniture Y 2  

11 25310014431 安装封板 Mounting sealing plate Y 2  

12 4014010125 螺钉GB818-M4*10flZnyc-4.8-480 Screw gb818-m4*10flznyc-4.8-480  Y 8  

13 4013010304 螺母GB6170-M4flZnyc-8-480 Nut gb6170-m4flznyc-8-480  Y 8  

14 4015010290 垫圈GB97.1-4flZnyc-480 Washer gb97.1-4flznyc-480 Y 16  

15 25330015351 上控箱焊接盖板 Assembly Y 1  

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 261 



 

 

 
电气系统  

 Electric system 262 
. 

 

 

  GPS转接线  Gps wire 

 

 
 

 
. 

 

M3600-2536000371.S1A 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25360003711 GPS转接线 Gps wire Y 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

电气系统  
 Electric system 263 





 

 

 

P  标志与标示 

SIGN AND LOGO 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
标志与标示  

 Sign and logo 266 
. 

 

 

  标志与标识  Decal 

 

 
 

 
. 

 

P3400-2534004386.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25340000241 警示线 Decal-warning line  Y 10  

2 25340001941 集团LOGO-左 Decal-group logo-left Y 1  

3 25340016911 轮胎说明标识 Decal-tire instruction Y 4  

4 25340015781 防倾翻注意标识 Decal-tip-over protection Y 4  

5 25340000261 阅读说明书标识 Decal-read the instructions Y 2  

6 25340015481 电击危险标识 Decal - electric shock hazard Y 1  

7 25340015431 防砸压危险标识 Decal-crushing protection Y 2  

8 25340015441 远离机器警示标识 Decal - warning, keep away from machine  Y 2  

9 25340026571 反光贴 Decal Y 2  

10 25340035511 右侧机罩标识 Decal Y 1  

11 25340035501 机型标识-AR20J Decal Y 1  

12 25340017751 集团LOGO-英文-365 Decal-group logo-english-365 Y 1  

13 25340018091 防划贴 Decal-scratch proof Y 4  

14 25340000171 系索固定点标识 Decal - lanyard anchorage point Y 8  

15 25340002481 防划贴 Decal-scratch proof Y 4  

16 25340015601 升高降低中栏注意标识 Decal-lift/lower the lifting lever Y 1  

17 25340011801 防坠落注意标识 Decal-fall protection Y 1  

18 25340015591 最大手动力标识 Decal-max. manual force Y 1  

19 25340015421 注意阅读说明书标识 Decal-pay attention to the instructions Y 1  

20 25340025501 斜坡行驶说明 Decal-travel on slope Y 1  

21 25340015401 安全规则说明标识 Decal-safety rules Y 2  

22 25340015451 倾翻危险标识 Decal-danger, tip-over Y 2  

 
. 

 

标志与标示  
 Sign and logo 267 



 

 

 
标志与标示  

 Sign and logo 268 
. 

 

 

  标志与标识  Decal 

 

 
 

 
. 

 

P3400-2534004386.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

23 25340017621 非绝缘标识 Decal-non-insulation  Y 1  

24 25340032431 差速锁使用说明 Decal Y 1  

25 25340015411 上下坡注意倾翻标识 Decal-tip-over protection on slope Y 1  

26 25340040991 双载荷标识 Decal Y 1  

27 25340009741 箱内检修注意标识 Decal - caution, maintenance in box  Y 1  

28 25340031431 4*4*4 Decal Y 2  

29 25340019951 液压油标识 Decal-hydraulic oil Y 1  

30 25340000532 箭头标识 Decal-arrow Y 1  

31 25340000502 箭头标识 Decal-arrow Y 2  

32 25340000512 箭头标识 Decal-arrow Y 2  

33 25340000522 箭头标识 Decal-arrow Y 1  

34 25340000271 起吊标志 Decal-lifting  Y 4  

35 25340037421 整机铭牌 Decal Y 1  

36 4019000059 铆钉GB12618.1-3*10-10 Rivet gb12618-3*10 Y 4  

37 28319900271 吊耳标志 Decal-lifting eye  Y 4  

38 25340034501 工作曲线标识-AR20JE Decal Y 1  

39 25340037111 车轮负载标识 Decal Y 4  

40 25340001771 燃油箱标识 Decal-fuel tank Y 1  

41 25340015461 爆炸烧伤警示标识 Decal - warning, explosion burn  Y 1  

42 25340040771 94dB Decal Y 1  

43 25340020261 电源开关说明标识 Decal-instruction, power switch  Y 1  

44 25340009981 禁止火花标识 Decal-no spark Y 1  

 
. 

 

标志与标示  
 Sign and logo 269 



 

 

 
标志与标示  

 Sign and logo 270 
. 

 

 

  标志与标识  Decal 

 

 
 

 
. 

 

P3400-2534004386.S1B 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

45 25340033371 总电源开关标识 Decal Y 1  

46 25340015581 注意危险材料标识 Decal-cation,material hazard  Y 1  

47 25340010861 爆炸警告标识 Decal-explosion warning Y 1  

48 25340015761 原产地标识 Decal-place of origin  Y 1  

49 25340011781 系索固定点标识 Decal - lanyard anchorage point Y 2  

50 25340017431 接地标识 Decal-ground Y 2  

51 25340015701 手册丢失说明 Decal-manual lost Y 1  

52 25340037451 电池隔离标识 Decal Y 1  

53 25340037461 启动电机隔离 Decal Y 1  

54 25340043871 吸油过滤器开关标识 Decal Y 1  

55 25340042181 HV32液压油标识 Decal Y 1  

56 25340042011 液压油禁止混加标识（英语） Decal Y 1  

57 4190709037 标识包2534004386 Identity kit 2534004386 Y 1  

       

       

       

       

       

       

       

       

       

 
. 

 

标志与标示  
 Sign and logo 271 





 

 

 

Q  随机附件 

TOOL KIT 

临工重机股份有限公司 
LINGONG HEAVY MACHINERY CO., LTD. 



 

 

 
随机附件  

 Tool kit 274 
. 

 

 

  原理图  Schematic diagram 

 

 
 

 
. 

 

Q0000-2500000572 



 

 

 
序号 零件代号 名称 是否配件 数量 备注 

Key Part No. Description Spare parts Y/N Qty Remarks 

1 25000202761 AR20J电气原理图 Ar20j-electric schematic Y 1  

2 25000301401 AR20J液压原理图 Hydraulic schematic of ar20j N 1  

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

       

 
. 

 

随机附件  
 Tool kit 275 



 


